.- o ' T £/- L . .
LT LA 446 COMPACT T CTOR. : - N A .
I \/ T sm 9742953 AND AFTER .~ | ~. -~ . SO
o e T e e e T ,' Parts Catalog A1376 IO Lo T " ALPHABETICAL INDEX
ﬂ ' S A S Co e T ok SR L R ENGINE'SECTION :
AR _934;,;250500 ; Alr Fllter : AE‘) 2 Exh g’st;;SSrsterfr;' L
K - : Baffle$ and Sh|elds V " 17—21 fEM B8 . Fan( AL A } N
L Battery JURA Con 81T DA e F ’heel*Englne el """;;.9' A10
T * Gainishaft . .‘;.'..': LELLNLe L A0 - Fuel System . . 0.....0 00 s, 523" .-A6-B10 -
Carbretor il 57 L ABAB :.—wGo (eMOL . ..., L 1517 -7 B2-B4
' Choke&Throttlef Tyt U 23, . .B1OY \, Hqus:ng Blowq 247 ¢ B4 .
“Cluteh, PTO .4, o 5 2? ; B14 . QllJPan/,g‘.-. .48 © 1 B2:
Crankshaft ./~ .~ . .. . A:IO“'~ .. Ol Pl SRR N T S 1 ' B2
Electncal,System 19-53* B6-D14" Pasltons& Rodsv.__._‘_‘_'“ P 9 A0 .
.. Engine Block : _1_1-1_3 A12-A145 5o St?ner‘ L J‘i’ B4
.. N LA ‘ ” 1.‘ ’ "ﬂ.'l‘c"'J‘ ; ', -: ’ I b ‘:F
) ,“_" " :"‘}! W, "; . ) }'. L . ;\"
R A s . o }' BASIC TRActbR R
. N e _ e o -
' f = Page - Gﬂ'@' MR Gf]',d "
Axle Front PRI C& :
Do U Axde, ’Rear ............ il '4'(’-’.‘--‘;._ Ds ’ »Lrﬁ lmplemsnt:rHydrauhc Ser 49 *Djo , .
. Bafﬂes&Heat S’melds*. 17~21-43 -B4- BB D2, . Mogel £27.Hitch Adapter . - .o 0 59 f G~y - :
KR . Brakes . . PRSI v SO o3[ M ,;Mo el H26fThree Point Hitch ~ .'.’.‘ ..... 45‘? 3”;*54 Lt
. . ,,;,Clutch Aésemmy,‘PTO Ta "25 ““".‘ 2 i Model H13 Weight Box .. 1. s, CE12 :
o . . - Control, Speed frvnnn R AN Bﬂh “Modgel J17 Hyd, PTO .. .1 - ;6597 514 F2-+ -
X ) S ) . - "-Deca‘ls ...... W 85- > E2-. i Moeflel J24 Sleeve Hitch., . .° ;-(,‘ Bl . B y
DA o - Electncal ﬁyStem e T 19‘5_1”\.\ 56 D12 Modgel K10 Wheel Welghfs E‘io ‘
| B Fendérs - }~31 C4, T‘Mod K18 WelghtBrackets E‘jz N
2 L Frame. ..... ek ‘_f e 297 ¢ cz. i Modelt‘igﬂow Control Kit ...~ . F4a_. 7
‘w . . . S Grle .. Ll S 29 T g2 PTOLI age Ao, 2 B14
S - . SN . o HIgh L Jie..t00 457y DB .V SeatlOperafors L...ii...il C4
-, . ' L Hodd. il Ly W el 287 TTLOLG2 ' Stee ngWheel&Gear ......... - c8
5 ST L : I : Hyﬂraul:cs N . 39';- o Ci2. <" Tool BoX .. ... ... PUUDIE TS R o .
i : ‘ 7 " Coupling, Pymp Drive ...... 39&43 C12-D2 - Transfission ... .. .. RN Y D8
- - ) . : . Heat Exchanger Mtg. -. 438."r . D4 Wheei§ Front& Rear . . A AT o [+ B
B I o - - - L T Hoses, Llnes&Flmngs...f’..,f. 39~ C12; ' LAY T T
2 LA L o " " . ah ‘ . Motor, Hydraulic Drive ... . . ;. C12-614. . L ‘ R N
: - - L o A o v ool '-j Pump....’.'?-."'..........:'{._.39—43 C12-52\ : N r - T - N i
ST L T et A T ey Reservoir Mtg. ».*........0. .0 B1 "¢ D12 : Fies
: o B o Y . Uy Valve Hydrauhc ..... . .-'45'_ © DB X ~ . ‘;,1 A A




" . .Indexes

GENERAL INF

- i »

Orders . =~ " S | e

ORMATION L A T R
B CASE. 446 COMPACT.TRACTOR

I~

0 . ~

This parts Catalog. is arranéed for easy identification of Orders should plainly specify correct part number, full . .
Genuine CASE Service Parts. An alphabetical index is- = descnp,tnon quantity -required, maching model and engine - . . . . % ] . ; E . N
. pro\uded at the front of this Cataldg’to locate the major i :model machlne and englr\e serial numbers metho’d of .~ 3 I . oo o A e
. groups or assembires ‘A numerical index at.the rear of the shipment and Shlpplng addrESS LT o : L B .o - S .
atalog gtves the part numbers and "the pages ‘'on whrch . . i . : - . ' ’ ' e . et e ‘ L oo -
they are descnbed - - R o, ; - ) I - ' - ‘ ‘ : : :
AU ,;,' _ Tl Changes . . i o = .
oo ) -t : .= - - s . v ' !
- — I .. Whep changes to ‘the - machlne make it necessary S " .
Illustfatlons : . S PR * revised pages for this book will be issued. . The revised .- S c
. - ) pages awill be issued with the same page number as those " e v C + o
All parts are- illustrated 'in "Exploded Views"” wﬁich " they replace' and the "lssue" number and date W|II be T U B ’
‘show .the individual parts in their normal relatignship to. - advanced . , T 5 [ ~ .
each other, Reference numbers-are used'in the illustra- -~ - T e I T
tions. These numbers correspond to those in the "Refer: It is tmperatwe thiat rewsed Parts Book pages be.in- ' X o ,
ence. Number" ' column_and are followed - by" the part serted.into their respective Parts Books as soon as received. - 7 . . )
- number; descruptaon and quantltv requ?red ’ . 'Fallure to do so will lead to confusion and defeat the “ o @
' . . -~ . . - purpose of the book. ‘ . ) . )
L -~ . W .‘ .. . "-.." ) ‘ y ) . l . ‘ . - . . CL J
!’._'_ . L . - .\ . “ . . .. _.-, -
e [ -, - ~ i ‘ . . ' s [P B a,
e : Indented Descrlptlon S d S = - -
Tadented parts in the. descnptwe list are a'part of the preceding assembly or. sub- assemb‘ly -
“The quantity shown in ‘thé “Number Reqmred" golumn is the number of parts used on a machine except where parts are ; S ) ‘
", sembly or sub- - - : S . . .
:;S;;E?/:_n descrtptwe list. In_this cttse‘ the quantttv showrl IIS tfte- number requ:red 'Forit’:h‘e‘precedmg as v o o K e L TRA?IOR MODE‘L.AI\‘!DI‘ ‘ | § ENG!NE MODEL.'SEBIAL AND
oL SRR ‘ : con e e e L .* " ' SERIALNUMBER = -~ "'~ . - _SPECIFICATION NUMBERS * - -
It v n."' ] - - " -'—:-- '_ N‘.._I . i - -I' . ; . - '.‘— i e r R , L Co- . .- ) ’ . . '
- T - ’ u 5 ‘ ) o ) - X e ] e S . . — ' - : : Y RO : !

REF. rarTNo. . bEscbmion . o e i v ReaD - . L . - TRACTQR MODEL DESIGNATIONS ENGENE‘M(-JDEL' DESIGNATIONS
A 55159 - CYLINDER ASSY -Year stéering . . . . . . . e e e S R A R . — o <

28. .- A 58208 : - SOCKET ASSY -rear cylinder . . oo vie v s vm ol i e e el enonns I T ST o o . SO
29 A B5956 - PLUG - adjusting, socket assy . . Sl S sl ; N 4 "~ . 446 TRACTOR ‘ ONAN B41;MECGA%1$3$;787 ENGINE v
.30 . A . 55957 SEAT -socketball .. .yvvnn.. e e e T e 2, o ’ e N . . . ) . P N A '
3 A 56210 - - SPRING - sncket.....’..'.....".. ......................... 1 Lo o T - » N
.32 A 56209 . . .- SEAT - socket spring. . e e e . “ - - _ . ‘
33, -G . 45175 ,CLAMPASSY "SOCKEL @SSY .« 4 e e v et n e n e R TS S : R T - -
" 18- " B36 o, , BOLT: 1!2":’(21/4"NF ReX. oo i e 17 Ly B .. B S e ' . ‘ . .
-+ 34 . 1322 104 .. PIN - cotter, 3/16";:3"..,.‘ ..... e e P S S | e Ty L e o o - I E N C
T ‘B - A 55889 ~ %+ STUD-ball, socket &cylinder . . ..ottt S e e 2 oo, - . . . . L . ' N , . -
36 13- 7 410 - - BOLT-1/4" x5/8"N.C hex. ... ... A _ P e . Ce T et oL
37 .92 4 ' JLOCKWASHER 1!4"SAE....,._.'.'......:..‘;.'..., ..... I _ 2 - - . - - : _ | _
J e . ' . - e > . When usmg 1has catalog, notice the relerence to H
B .» _ _ . - B : ) serial numbers of vanous components noted hure aned
- ' e N oL { o : L isted e the “description”™ cony. 8y refenong 1o
) . P G, e L . ' . . cotrect seital numbers, proper parts dennhicstion ’ .
i . 5 s T N IS . will bie assuredd, L.
. Tarms "Rtght Hand" and "Laft Hand"' " T \ : L E\,,,. i T U ' ' - e - T
D . - Lo . v ; - ' N L oo RN C ' [ . T,
. "Rig-nt Hnnd" and "Laft Hnnd” sides of this mach;na are detarrmned by standmg at tha rear of tha umt and- factng in the g e Tt e I : ot o T
dlrectiunofforwnrdtraval C. AR . SRR o o i < R c L L DAk o e . T
¢ T ‘ B S T \ B T I S DR
] ° - *‘ % - .’_._ - ) ) ; . ) - . ‘. . - ' . ) . -‘¢A -: L LY ) L X .




L' e
- . "
'
N
¥ ! .
L] -
'
]
*
’
. . s -
.
‘
na
e
’ *
e A
"
. i hd
.
f‘}.
u '
\
.
L
]
+ a
L
N .
’ . -
i
.
—
.
.
y
:
r
.
' g .
.
- = *
. ' .
. . . T
: v
- N . ) .
. ‘. . . - . . '!
" * - = \
% i ;’ )
- . *
. . w :
. ¥
- I ‘
oo
> a .
R - ) ' .- »
. - 5
. .
n
4
. .,
' H '
» - be

-

L‘ . .‘ﬁ . | . ) P . . ) r
o o CASE MODEL 446 COMPACT TRACTOR. " - _ T s
{; N o . s . é' ’ . 1 ‘
v j ' -, ' o : ' S o T .
G - % ,CARBURETOR, AIR FILTER AND MANIFOLD = "-.' :
4% ; eI Rl UL
: b " REF. .- PART NO v DESCRIPTIéhI . REQD
. S 1. € 20387 TUBE =it intake. .. ..ttt e e e e e 1. ‘
2 'C . 27507 CAHBURETOR AND FUEL. PUMP ASSEMBLY".. ................. 1 :
. KR J - .Arepairs page 7} ) . .- PR
A 3 c '20389 < " GASKET - carburetormitg. . ... ... .s b, .. - . 1
L. - 4 &y C' 20390 " MANIFOLD -engineintake ... .. ... 0.0 oo vne. .. P 1
5 + . C. 26202 GASKET - intake manifold ... ... ... .on ..., e SRR 2 -
6 0 . =132 532 © BOLT- manifald 5/16”x 2" ............. fen e Coa
N o C ‘24927 HOSE - breather ....... e e e e e e e e 1
8 82- “. 5 LOCKWASHER -5/16". . ... ... e e T 4
. 9 113 65 BOLT - 1/4" x 1-3/4” N.C. hex .......... n 2
10 92- 4 LOCKWASHEH A i Tt e 3
n € -, 20401 NIPPLE - exhaust, 1 x 2-1/2"" (use pnor to PIN 9756606} - ... ... T2
12 C . 23300 . HOSE-fuelpump ........%.. 0. 0., P B
13 - ¢ .-..24929 BRACKET - $UPPOFt + o sv et ot it e o anennnns b e e <1
14 'C 20411, © CAP-fuelpdmp ............ e S P | N
- 1 - 7 214 7 102 CLAMP - hosé 7/16". . .. .. .. e i e SRR | , =
16 ~ .G 29948 ‘FILTER - breather:. . . . ¢ ..... S D D 1 " 3
T 17. <€ . 20393 . ° SUPPORT - air cleaner. .. .. .. A e R T 1
18 13- 5 . 487 BOLT ~1/87 X 127 NG Xl e e e v e e e s e eve e meeae s .
19 25 .14 NUT-1/4" N.C.hex. .o o oo v vnn . T 1
20 C’ 20407  CLIP-chokecable. . ... e e e a2 _
21 C 26703 NUT-wing 1/4” .. ...... e e e e e e 2., ‘ 1
' o220 L 20399 "COVER -aircleaner . . . .. ... ..¢..... e 0 1 s
. . 23 ¢ 20405 PRE-CLEANER. .. :\..'vvuu.ive, e . - 1 Voo
S TN 24 - C 20398 ELEMENT -aircleaner .. .. ... ... .o.iiiitinirannnannaine. 1 '
w { ) 25 , C 20397 HOUSING -aircleaner ..l .. ... ... uimiee i iiin s miaiannn 1,
T 26 . 182- . 525 .- ~'SCREW- #10x3/8"vound head . "o Lol 3
2 - . Cc 7 20396 GASKET alr cleaner MG ol e L .
o | | : "
. : " L
o S " - : ’ ' | H \ “ .
- . - - :. , a ¢ I - . ) ‘ =k )
: ) B . . ' v n- . " }
' . e '. = : - . ‘.
. FI-‘ ‘._ ) i © T v ﬂ;‘ LE
— ! . - & "
' ; ; a s ,,‘L o ) . ( :]
: _-T L. B . -
IR e
I “ L T
' ? L - P -r—'-_";_— T 13 "‘,
E" "‘ Q-—--"""'—_'”-f —4"_(— : ; 7\; s r‘ N . .n
T-i_ l . ' " [N - ‘ ' ;
3 Printed in U.S.A. R : ...  December1g95 -




R 0 ‘ ” A
CASE MODEL 446 COMPACT TRACTOR _ . 7
: , ' 24926 CARBURETOR AND FUEL PUMP ASSEMBLY U ;o
4 f C ' u: P . . , - 4 - S0 . / . 3
S N | IR
T ©% . REF..  PARTNO. DESCRIPTION - ,/ . REQ' j
' R SRR "NSS' - . ' BODY ASSEMBLY - carburgtor forder C27507 carburetor) ... .. PP ‘
‘ 2 - NSS . —-SLEEVE ASSEMBLY - carburetar {order C27507 carburetor} ..... L 1
. " 3 C .20425 - SHAFT - throttle {See kitbelow) ", . .. ... .. P U i 1.
. 4 . . NSS - PACKING - shaft (See kit below} . & ..\ oot fieneenn. PUCTRE.
§ -5 € 20427 SHAFT-choke ., .o v ot iinaennenan, S 1
"B . NSS VALVE - plate assemblv {see kit be!ow) : S e iaaan 1.
‘ 7 C - 20429 FLY - throttle . ) . P TP 1,
- ‘ 8 'C", 20430 -SCREW®throttlestop. . [ ........... O S S S "
S '8 . €~ 20431 . SCREW - fly mounting {See kit below}. . . . . e slii.. 4
; <10 . - C 20432 SCREW -bowlcovermtg, ...0........ RARS LT RREELEERPRRY 4
A n: L& 20433 SCREW -pumpcover . .. ... S T Pl 2
A o120 7 NSS GASKET, - cover to valve plate (See kit bEIow). B . 1,
: 13 NSS GASKET - pump cover {See kitbelow}. . . .~ ... .. ... sre e ‘.ﬂ 1. .
T 14 - NSS ., GASKET - sleeve assembly (See kit below) A A mpe s w7 '
i 15 NSS - DIAPHRAGM - fuel pump (See kit below) .’. et el |
‘r 16 c 20438 SPRING - screw; throttlestop ... £...... e R 1
17 C 20439 SPRING - idle needle {See kitbelow). ... ..t v vue e inn e 1T .
18 C 20440 SPRING - dlaphragm fuel pump {Sée k:t below) ...... T, . 1
i9 C 20441 FLY‘*choke ......................... g oL
, 20 C - 27506 _ FLOAT ASSEMBLY -carburetor . ... ..., T ATETI o1
S 21 . C 20443 7 PIN - fIO’EI'ts-;(See kit bEIo'w! ....... e I S |
] 22 cC - 20444 . NEEDLE - idle adjust (See kit below). . ... ... A e e e 1.
s ;.23 C  20445-  NEEDLE ASSEMBLY -DOWET . ..oy iuveonnranns nns Vagneiers 1
' ‘ ;.24 . C 20446 . “on RING - needie assgmbly (see kit below) ced e I S
, ¢ ;728 "C- 20447* " COVER-fuédlpump...........7.... e e s 1.
i( 1 i F 26 - C 20448 PLATE - spring, fuel pump (See kit below) . . . ... A R I 2
e Tk ;" 27, C 20449 . INLET - needle and seat assemblv (See kit belcw}. S A 1.
/ 28 C . 20450 - GLIP-floatpin oo o oot ge ety e [ w1 .
c 24665 . . KIT - gasket (includes items 4, 12 13, 14, 15, 24) . 1
- ) c 24866 JKIT - repair {includes ltem53 6,9,45,17, 18, 2’1 22 26 27 and S
. T . gasketkrtl L C e P )
K * Use C43676 Kit - fuel pﬁmp cover when __j" -
- you useg a remote fuel pump - T g
A / . : _
t : : - A
. i . - 3
3 R . N o
e - v i -
' - J . | ,‘i ¢ _ v -“
L] ) . I' ’ . N - A —; ‘? ’ I ’ r IL
L ] . Q? { , , » .
,/'/ Lo
- . . 0 - " -‘ _ .
i o, ' , N - . N "G./ . ‘ "‘.
- : o . - . PrnedinUS.A.S L - . - December 1896




o *
TG,

h'..‘( b
\l

LE
‘\-\.

- e = ‘ — Y-

- [

A
15
15. .

REF,

L -
SOOI bW -

T

A2

12
12,
12
12
12
13

.4

15
15

15

,16

116
6

17.
18

20
21
22
23
24

5. .

28

27

28 -

29
" 30

31,

i

19 .

 Prinfedin US.A.

CASE MODEL 446:COMPACT : . 9
’ PISTON, CRANKSHAFT, FLYWHEEL/AND CAMSHAFT
PART NO., ‘DESCRIPTION ~ o~ " REQ D
126- 13 KEY - woodruff 3/16” x5/8" ﬂvv_vheel mtg e B
. C 20223 RING. - camshaft center pln e s e e, . 1
. C ''24326  CUP-governor ......i..... - T
211- 216 - BALL«fly,governor ..... ... %3 .5 . ... S 5
C 24943 - FLYWHEEL - eng. {includes ring gear & magnet rlng) v B e 1
c 20226 . GEAR -ring, flywhee) ... .. t.... . 00 0. PP BERE
c- 22261‘- GEAR ASSEMBLY - camshaft lmcludes items 3Dand ] ) L R
c 20229 WASHER.-'thrust, camshaftgear- =. .. ... .. L. .. .o oo, 1
126 9 KEY - woodruff 1/87 x 1/2 .. ... o e PV . T2,
C 324869 CAMSHAFT {inciudes C 20233 pin)e - Cu Al sl 1
- C 20233 ) PN - camshaft center . ... ..., '. . e Sl T 1
£ 40793 : PlSTON AND PIN ASSEMBLY, - standard {incfudes itefn A ... L2
c 24932 - PISTON ‘AND PIN ASSEMBLY - .005" gversize, {ingludes item 14L- . . . . o 2
c 40794 PISTON AND PIN ASSEMBLY - .010" oversize (includes item 14) . .. . .. 2 .
C 40795 PISTON AND PIN ASSEMBLY -.020" oversize (includes item'14) ... 0., 2/'
C 40796  PISTON AND PIN ASSEMBLY 030" oversize {includes iterm14) 2. . . .. g
C 24936 PISTON AND PIN AS§EM BLY - 040" uversne (lncludes |tem 14)...... 2
. C 29972 .+ PIN - p;ston‘.‘....,..:ﬁ‘f, ...... PR . ."."'""" .2 :
c 20241 . RETAINER - piston pin' % . i . . .‘ e P P T S S
c - 28739 RING SET - piston, {standard) « - - . 0. ve’o i rvniiin s MU 2
C 24938 '~ RINGSET - piston, (005" oversize} . 7. ... ... e e A 2 -
c 24939 . . RING SET - piston,.{:010" oversize} - . ..o et el L2
c . 24940 RING SET - plston,,( 020" oversize) «. . ... - ,._;‘?*.x-.‘_.‘,\. R N - .
C 24941 - RING SET - piston, (,030" oversize} . ... oot e vnnn Py S 2.
.C 24942 RING SET - piston, (Q40" Ewers{ze] e e T . cer. ~ 2 _
c’ 29750 CONNECTING ROD ASSEMBLY - !standard) includes i7and18....... 2
C 29751 CONNECTING ROD ASSEMBLY - {018’ undersize).includes 17 and 18.. . 2
c - 20204  CONNECTING ROD ASSEMBLY :{. 020.\ undersize) inciudes 17 and 18. Yo
c 20205 _ CONNECTING ROD ASSEMBLY - (.030" undersnze) mcludes 17 and 18. 2
C 25774 "BOLT -connectingrod, special 5/16” N.F.hex . ..o ..o o', .- 4
C - 267756 - NUT - lock, tannecting rod 5/16" N.F. hEXoye v o v e v s - e e 4
C ' 20218 _SCREEN “flywheel .................. R e
C 20303 ’ WASHER 716" flywheel Mg, o el T
092. . 7 " LOCKWASHER - 7/16". . . ... e N Ry Y 1
13- 764 BOLT - 7/18” x.4” N.C. hex, flywheel mtg. ......... e cedien 1
C 283156 KEY - 1/4 x 1/4" 5q. x 2", rear‘crankshaft e PP L
"'C 20218. RETAINER - crankshaft gear .. . . .. ... P PR e 1
“C 20219 " WASHER - retaining, ‘crankshaftgear. .., ........ e e 1
C 22500 CRANKSHAFT erigine T e e e e re s et e e H
182 547 SCREW - locking 174" x 1/2" N.C. hex ... RN TP et 3
o 24325 . HUB - governor cup ............ ey 2
C 22262° .  GEAR-crankshaft.- .. ..... I S s 1.
c_. 22283 - SPACER - governor flybalt. . . .. b I e 1
. C 22261 - PLATE - governor flybail. . . .. e S S I
- . - - ;_;, e
b9
C—" Q‘ , »” .I
[ . -
- - - v ! I~
“December 1995

-




Printed in US.A._

L

- r
1
REF PART NO. -
1 NSS. -
1 - NSS )
2 a1 26
3 .- -°C - 20258
4 13- ‘620 _
5 ¥ ~.C 22618
6 . . Cv 20267
7, % ~.CY 20268
g v ¢ 20269
‘9 ~C 20270
10- ¢~ 20271
11 ¢ 20272
127 .. 19Z ., 21
1375 C - . 24946
14 € 20287
15 “-C . 29974
A6 .- C 20292
17 o v C_* 20295
18 ¢ C. . 20302
18 'C " _40929*
20 t 20243
21 . C 20244
22 ©C .20245
23 7 185 2010
24° «C 20247.
26 , C 20248
26 C 20250
27 .C . 24948
28 C = 20251
29, -, . 26- - 532
30, 26 . 526
31 - =" 20574 -,
3z- c 29979
33, C 24949
"3 C.. .24950
36 c. 22619
36 ‘c 22620
36 c - 22621
36 c 22622
38 113- 132
3° ™ NSS -
-40 - ¢ . 20276
40 G 20470
&

r .

‘BLOGK ASSEMBLY - short {includes: cyli_nde} and c'rankcagt:,"

- WASHER.-- 1/4" copper. . . ... BT LR st
.. COVER - valve
"GASKET-valvecover. .. .!...’ ’ PSRN e
' BOLT -ead, 5/16" - 18X J6/8” . .. ... ;

. GASKET - ¢ylinderhead . . ... .. e e e e

. .BEARING - crankshaft, rear’(.002" undersize}. ... . ... e IR
- BEARING - crankshaft, rear'{ 020" undersize). . . .. . i
- BOLT -valvecover 1/4 x 1-3/8" hexX .. ...t iuenvnnecronnns .

- \RETAINER - valve spring (use C20517) :......... S '
" TAPPET - valve (standard) . ... R e S e

- e‘ .

,BtDCK AQSEMBLY - cylinder, standard bore {use with s;pec. 3B62A)...... ) i

- PLUG - camshaft expansion . .. o it e A

BLOCK ASSEMBLY - cylinder, étandard, bore (use with spec, 3419A). . . .c 1.

"f-:CASEMODELQ{G&QNWA&TTRACTDR o -n
. ENGINE BLOCK AND ATTACHING PARTS
DESCRIPTIQN -‘ _ REQD

* " 'SHIM - rear bearing plate {.005™).". - - P UAR

..........................

BOLT - 3/8" x 1-1/4" N.C. hex . ... - ot SO
BEARING - crankshaft, rear {std.). ..., ...l aaon b ’
. "WASHER-- thryst, ¢rankshaft bearing - '

[y

GASKET - bga&lﬁg plate /.. .... B A
PUATE® bearing (excludes beaging) . . .\ ... tN s

BEARING - camshaft . .. .."%"% - ... e .

SEAL - bearing plate. .. ... ..., N ~ . LSS L

5

1

2

1

1

2
- ‘1 ’
PIN - miain Dearing sToP . « o v v o v v v v e e age e s e e L 4
‘LOCKWASHER - 3/8" bearing plate, .., . ...\ ' 5
. TUBE -0il, cfankcase. ., .. .. oA e, 1
. INSERT - valve seat, intake - : 2
2
4
1
2

..............................

-

INSERT - valve seat, exhaust : . . ... .. s
GUIDE “valve .« .. 0L u o an 0ul s iy e e
- BEARING - crankshaft front (std.)., . . o ou ..oy Do il oL
GASKET - valve guide, iftake. . . ...t o e e ie et nnns -
.. all bearings, crankshaft, camshaft, timihg gear,goverrior, . ,
© . gear case, rods, pistons, rings, valves, oil pump.and breathértube ...

SPRING - breathervalvd . .. ... ... e e R e
MALVE-bréather .. ... .. cccuuen.. s A N )

BAFFLE - breather, . PR S : e e
WASHER-1/4"."........ e S -

2 d S &y

" w3 3
s

WASHER -5/16", ... ... 0. ... . .00 e PR

..............................

. . L, N P
.......... Y e T T I I P,

COVER - vaive {with breather hole) . . . .. T I ot

......................

BOLT - head; 5/16”-18x 2" . ..\...,. s L e

T ek

WASHER - copper 3/8”. .. . ..v. ... .. PP TR SN '

HEAD -L.H.No-1 .. ... PP AU : P

....................

HEAD-RH.N0.2Z ... ineeiinnan .., e e ey

BEARING - crankshaft, rear (.010” undersize). s v vv e s derenon Jeun

BEARING - crankshaft, rear'(.030" undersize}: . . . .. N Ll

TAPPET - valve {0017 oversize) . . . .. S
FRET ;valve LADT, averse AR .

* Also use C33098 flange kit "

- - ) . Do ¥l 4 .

- s

*

R I

N



Cl . - * . ¢ - . . T o .
Co : . ' CASE MODEL 446 COMPACT TRACTOR . -~ .+ - 13
(;- l , . 1 : e ENGINE:BLOCK AND ATTACHING PARTS"
", REF.  .PARTNO. _ DESCRIBTION - . L REQ'D
N 40 C 20471 TAPPET -valve (.002" oversize} . . . . . .. i nnn e 4
- 40, C~ 20277  TAPPET - valve {.005” oversize} . .. . . S S . 4
41 C- 29754 VALVE - intake. . . . .. e e S ez -
h 42~ C 29755 S VALVE-exhaust. . . ... et e it e e e e el T2
o . . 43 C , 29975 " INSERT - valve skat, exhaust {.002" oversize} . ............ e 2
.. .43 " C 29976 - ..INSERT - valve seat, exhaust {.005" oversize] . .. .. .. I e co2
- 43 C 29977 ' ' INSERT -valve seat, exhaust (010" oversize) i v .. ..cvvuunnnon. .. 2
' 743 c .29978 ° INSERT - valve seat, exhaust {.025" oversize} _ ... ........... peeeen, 2
. . 4 . - C . 20288 . INSERT : valve seat, intake {.002"" aversize) . . /. .. ... ..... e -2
. ' - 443 C - 20289 INSERT - valve seat, intake {.0056" oversize} ... ......0.......7... 2
] * T 44 ; --C- 20290 _INSERT - valve seat, intake {.010" oversize) /.. ... ...... ... AP 2
Y a4t | LG 720201 INSERT - valve seat, intake (025" oversize} ... .........0.....1.. 2,
4577 T-C 20412 -+ TUBE-fuel pUMP vaCUM. .%o oo 0 0e ety e e S *
’ 48(}, . . C . 20298  LSPRING-vale ... ......... . .iii.iiieiiieiieaee o 4
47 - C . 20204 LOCK -valveand spring .. .... . cuuuununnennenqnnnaionas » 8
48 c " 20296, BEABING - crankshaft, front {.002"”" undersize}. . . .: ..., . oot 1
48 C 20297, AEARING - crankshift, front (010 undersize}. . ... ..... . .. ..., 1,
48 C - 20298 BEARING - crankshaft, front {.020” undersize). . .. : .. 0ot v inen .. |
] - 48 C 20299 ‘BEARING - cranksiaft, front (030" undersize).’. .. ...... ..., e e T
n 49, . 13 . 68 . BOLT-378"x B2 N.C.hex...... 0.\ L.l el 2 -
T, . <. . € 29981 - KIT-gasket,engine ........ Vene e e I
’ ' cy C. 29982 - : KIT:- gasket,.carbon removal (includes: "valve cover gaskets, . .~ B
A . © 7 1 .- ccylinder head gagkets, and intake manifold gaskets). . .. .. ... .. .. 1
: < L C.. 26226 _ KIT - overhaul, engine {includes: valves, valve springs and '
S S R T ‘retainers, ring set, breather tube, points, plugs, condenser, )
‘ { E i A oo o . crankshaft retaining ring, air cleaner element, carburetor )
_ - L o - _gasket kit and.éngine gasket kit) . ... .. ... PR e |
. . {/\ - ' _J',. . . i ; ‘—"
A tor v B F !
roo .
“ - - , . .
e - : #‘. - . "‘
i e - .
]
E‘ - ' ‘ ) 4 ’
.o ~ ‘ R
| I -7
. £ : - .
' - . = .,‘ 1- ! '
.g o _ . ‘5'
S O 1
. :
Tose Do R o S o Printed in US.A. - - Decomber 1996
- 5 , ..




REF PARTNO.
1 C . 22631
T2 C. 20305
T3 ‘C 22632
4 . ¢ 20307
5 182 B84
6 . -C 20309
7 . ¢ -7 20310.
8 211-« . 8
‘9 c . 20312 .
Lo . € . 20313
- A1 C - 23320 .
12 ., C' 24958 _
- 13 ~ C 29984
. o1 T 2 14
AT eSS s 221 BA4
> 18 - C. " 22633
s " A7 . C 20320
.18 114 200
X "1, c 20322
% “20 - C 29734
; R4 B TR & » )
S22 0 e92- 21
o - 23 77 13- 0 e4
o 224 "192- 19
- T - 416
~§J » L2670 221- 1190
- 27 - Tes 1377
L. . 281 ¢ 20331
CVTe w29 e Q- 20574
A L7300 0, . C- 20325
! 231 130, . 528
R _32»-’ , 25-\ 544
A - '
{ :
P :
u\."‘ B —
- L)
Printed in U.S.A

o

-

-

i
S

o

DESCRIPTION |

COVER ASSEMBLY gear

" CASE'MODEL 446 COMPACT TRACTOR%

L2

OIL BASE, OIL PUMP AND GEAR COV[ER )

BEARING - governor shaft.’
SHAFT AND ARM ASSEMBLY - gavernor
YOKE - governor shaft

- SCREW - yoke retaining
PIN - gaovernor, cup stop

SEAL - oif, governor shaft " -

. SEAL gear cover
"GASKET - gear cover

GASKET - oil'pan

BASE - oil
SPRING - oil by-pass

. WASHER - 5/16" copper

BOLT - 5/16" x 1-3/4" .
BOLT 5/16" x 53/ "

" BALL -.governor shaft beanng ' ‘

. PIN ~gearcover ‘BA6" x 1-1/8" 3. . ... i el el S
DIPSTICK - oil level indicator. .

. PLUG - oil base, 1/2".5q. head-
" PLUG - oil base, 1/ " sockethead ...............

............................................

BOLT - mlbypassSIB"xT'NC hex..,.b:...'....
“VALVE - oil by-pass. . .... ; ’
PUMP-- oll ........ PR e
" {NTAKE - 0il pump (mc]udes cup, screen and pipe} ’
'LOCKWASHER - 3/8"" T "
BOLT - 3!3":(21/2"1\10 hex ’ '

. . NIPPLE - ot drain ..... P e S
-+ ELBOW - oil drain ’

....................................

WASHER - 3/8” copper. . . .
KIT - gasket oil pump ... .

.............................

...............................

-

15

e

_..h_._nm'—-.-mm,b.,p._n_n_..a__a‘_-........_.__n._rmo_.-.-nr\)_x_amﬂ_.l_n...»

...............

2

gl

4



16 - . R . . ] A, . .
: - o v Cod . , CASE MODEL 446 COMPACT TRACTOR .~ .. 7.
Q t ‘ ; } -GOVERNOR. AND BLOVYER-HOUQING K e
- : -F. DESCRIPT|ON R ’ ‘REQD _
’ 1 . ROBY- guvernorcontrol....'.'...'.'...".,........:- ....... U | ¥
. Vi CLiP - governor contrdl rod, carburetorend .. ... . .. .. [ 1
- - 3 " ~, CLIP - governor control rod governor end . 1
- 4 ARM - governor control. ... .. '. cere S A 1
5 BRACKET - governor mtg.. g h e e e e e 1
6 . SPRING - throttle!everad;.. - B T 1
v 7 . SCREW - #6 x 7/8” roundthd. mach. . ......................0.° 1
. B C 20372 CLAMP - SWIvelY throfte . . . . o o oo e e e e e s e e e e e ae e e e e e | :
. e A "9 - 195- 14, 'WASHER swivel clamp L1 T ot e 2 -
.. .10 L. 136- . 2. PIN - cotter, swivel Clampmig. . - . .. o v pu e e e e e e aw S .1
; - 11 . 169- . 74 SCREW - #8)( 5/167, swivelclamp . . .. ........... e e e e 1
' 12. C. 20375 BUSHING --gOvernor control . . . . .« ............ AU PR T
13 C 20376 SPRING -governor: . .. .....leueeusiun.. e 1
. 14 NSS- -CLIP - throttle cable {use C29506 187- 1511} .......... S B
. . %15, 187- :1839 BOLT-#10-32x5/8". <. /L ... .. ... .. ... e e 2 "
poe . 16, 193- 6 LOCKWASHER - 1/4” . ., ., T A A el 20
‘ - 11 195- ..2027: ~ “WASHER-5/16"....% .. 5. i RN P S ’
; . 18 “ ¢ 24951, ' BAFFLE.- cylinder air, LH. . ... e e 1 .
‘l . ' . 19 .-, C -.24952 BAFFLE -cylinderair, RH. ... o i ni i, o
- . 20 'C . 24953 HOUSING -blower .. ........ e i e 1
21 . 1683- » 22 BOLT-- 1/4” x TN N.C.hex.... ... . ....... PRI A L. 7 -
22 '29733° . MOTOR -starting, 12'volt {see below) . ., ... . ..., e 1 ;
_ 23 . 13- 516 BOLT - 5/16” x 17" N.C.hex, starter Mmotor. . . . ... oo voeeusde o 2 :
24 92-© . 5 'LOCKWASHER-5/16", .. e A 2 .
{ i } . v 25 '187- 1078 CBOLT..... ..... e e 7 et et 4
I - -
‘ . ‘ € 20230 STARTER MOTOR _ o : L o
L . * } . - - X . . L LN Y
, ) N N " 26508  COVER-dust... ... ....... [ S, P T R
| 2, " NSS NPT -stop. L T
‘ - : 3 NSS  WASHER -stoprut . ......... S PR -
. 4 . N§§ - 2 ° SPRING -antidrifl. ... e e e e e ee e e enns e ianaatnn, 1 .
. "5 - NSS SPACER.- duUSt COVEN & . . .o v e e e u s v i e 1
- 6 ‘C: 20274  DRIVE ASSEMBLY ., .. ... fe s amanee e iaans T
. ‘ - - - 7. - c 20278 BOLT.-thru™. . . vsen .. TP e e e > 2
' ' - |- 8 92-° 4, LOCKWASHER-thrubolt .. ......... ... ...ooonnn. e 2 i
g C 20333  CAPASSEMBLY -driveend .. ... ... . ;.couuuurn. e SR 1 ,
B i 10 C 20334 WASHER - thrust, armature . ... . . . e e JE T I
: ) - .t .. M- _-Cc 2033 ARMATURE -Starter motor .. v rvuusevnrasonns e 1 o,
a : L. 12, -+ NSS ! HOUSING - starter, order G- 29733 starter e e 1 .
"- : A 13 - G . 20336 CAP ASSEMBLY commutator hncludes item 14 thru 23} v 2. . o0 a s - .
- ‘3 ‘ 14 NSS . : SPRING - BrUSH . . . e e s ie e i e e e ia e "4 :
15 NSS - 'HOLDER -brush.. .. .oouveines. i i e e 1
. ] 16, NSS <" SCREW AND LOCKWASHER brush mtg T 2 )
! 17" - - 'NSS " BRUSH - OUNG -« vee vt e i ee e e et e e e e v .2
] 18 ..~ NSS . STUD AND BRUSH’ ASSEMBLY B T S G 2
; 19: NSS' - BUSHING - insulatirig. e T 1
B . _ L a 20 NSS . . WASHER-:insulating .", .. ... A oo 1
o . RV : T L Coe 23 NSS . © WASHER-studmtg. ... ........ F e AP o
- - S - N - - : T, 22 NSS - * LOCKWASHER - studmtg.........l........... ......... 1
B . ‘ e . L ‘ - ' < NSS - P ONUT-stud mtg.®. L. [ PP LR
T S | _' oo e T L o T ‘ G : L - : . C: 20337 KlT brush and sprmg {lnc!udes |ten;is 14 17 and ]B}. s Gle e S B
. U P ' T e ’ N RN . ' ) . I T, I » h -
i 2o ’ ' . ‘ Printed in U.S.A. . ) -+ December 1995 -




4

. CASE MODEL 446 COMPACT TRACTOR . . .= 1

( . . ..+ © - IGNITION AND CHARGING SYSTEMS

REF. PART NO. . .- ' DESCRIPTION S .. REQD
- .C 29990, ' . BOXASSEMBLY -breaker Contact ... ... errnn e nnnn.n... ’
L, 182 520 . - . SCREW - #10 - 24 x 1-1/2" pan hd. ... X
195- 513 WASHER - #10. . .. oottt v i el
C .- 23854 . COVER -breakerbox. ., ... ... .. .... PPN O ‘
. . 182- bB4p . SCREW - #8-32 x 5/16" selftapplng
. 192- " 16 LOCKWASHER ~#8 ... ..o . 0 oo i, C g
: c 29991 CONDENSER - ignition, . ... ........ R PRI [ h

[ Y

© @D RS WN -

) 1
A 65 143 . o CSCREW -4 20 X 3. L e e 2 o
: 192-- . 19 LOCKWASHER - 174" . .. ..ol e 2,
v _ 29736 .POINT ASSEMBLY - breaker CONTACT 4\ iins e P 1,
- 10 - . 25100 ° . BASE-breakerbox ........... A
; . ' 1 20345 GASKET - breakerbox . . . . . . . S PP PR
- ) . 12.- 20347 PLUNGER -‘breakerbox.......... PP e P b
| . 13 29992 . LEAD - breaker to coil negative . ... ...... PO 1

219 SCREW - #10 x 1-1/2" rd. head mach. : T
259 CLAMP - coil mtg, .. . P - s
20344 . - CLIP -sparkplugcables. .. /. ... ......... R PR
‘32299 KIT - spark piugcable -....... e T
18 - LOCKWASHER - #10 ... ......... e R SRS
29752°  COIL -ignition . ..\ v ... .. ~.' . .
35845 SPARKPLUG. . . ctvueieneeves o i e PO
31249 HEGULATOR RECTIFIER ASSEMBLY 12 volt. .w .o e )
24956 ' STATOR -alternator.charging . . .o ..o v oW [ S
. 26227 CAP -coil. .. ...... et e .
| 25338 ICONNECTOR Ce e T e s
. : L .

e

—
=

-

N

— —

~ %
-
N

i
= -
(0] (4]
QSQOL\_‘:G s N NN »!
i o B

,
R —
N8

. B

[
[F})

_;‘M_.....r_\)dmr{)d
o

™
%)
o000

TN
i
[y %]
-
)

.
e e ot et C o
1,53
.
it

. , . e . : : . . o -y

’I""'.rir;"cedinus.ﬂ_ . T L L _ December 1995




_ CASE MODEL 446 COMPACT TRACTOR© . * . e 2
. L . ' HEAT SHIELDS AND ENGI!\IE BAFFLES ' '
L Ct ' ' o . . . . e T
REF. PART NO. A DESCRIPTION- . § L REQD .
" 'C 26489 . SHIELD -exhaust pipe LH. ... .. e . 1
2 .. C  .25490 ~SHIELD - exhaust pipe R.H.: . ..." .. ... S e 1
3 13 . BOLT 1HAY<20x 12"bex .. .ovvennne ... P e 2
4, 192- 19 °  LOCKWASHER-1/4".. .. . ... P S Vool 4
5 .. 129¢ 109 “NUT 14" -20hex . . . . . . e e ee.n 4
6. "¢ : 28033 @ BAFFLE-cylinder,LH. 0 .0 ... ... ... e SR it
Rk , 7 C --28034 . BAFFLE -cylinder RH:. ... ... .. R FIPR I .1
N ~ y 8 187- - 1036+~ SCREW.- se!f tap (used S/N 9741243 and after) ...... A L2
co e o © B "3 73 BOLT- 1/4" - 20 x 3/4" hex {used'prior t6 S/N 9741243) . . R
y o 9 , C .26256 SUPPOHT pump mountmg ................ S, USRS A
. C - . . ’ l\ I ‘
P K o LN 3 L ‘
' : . \ e T SN o EXHAUST SYSTEM o
) : T ! Ao o U : - o .
- | B RO A w1 "Gt/ 24708 - MUFFLER ASSEMBLY - exhaust {includes items 8, 9, 10 and 12
M ‘."_-‘; i '-",l“‘ E:q' v S~ - t B ‘J'“ b ) bandedtogether).......................................’..‘..,.~ 1
. Db Ty 2 C ., 22968 . PIPE-engine exhaust L.H. (used prior to S/N 9756606} ......... PUDRRA
. Pl T .3 C- 28968 CLAMP ASSEMBLY - mUFFIEr « . e e ettt e e et e e e ieae e 4.
i P Vo4 T M- 256,  BOLT-5/16" x 1-1/4" round head square neck N.C.. . .. ........ 1
A ¢ A B 192 20 LOCKWASHER “5/16". . ... ..%..... e 1.
L8 0 T 1290 1020 - 0 NUT 518 NG heX . o e e e e e B
7 TG 22970 . PIPE - engine exhaust R.H. (used prior to S!N 9756606) P
8 -~ C 24296 © .WRAPPER-muffler. ... .. L S 1
9 C. 23581 . COVER-mufflerend. .. ........... 2 1
10 . C ~ 23580° ' INSULATION - mufflerend ° B S e PP
.1 214 272 CLAMwarapperﬁouni:ing e P PR |
12~ C . 23686 INSULATION - muffler e, 1
.,13 - . C 20468 = CLAMP ASSEMBLY - exhaust pipe {includes items.4, 5 and 8 .
' . {used prior to S/N 9756606) . .. .. LS PR 2
14. - "C 26071 PIPE : engine exhaust L.H. {used S/N 9756606 and after}. e R
15 . C 25073 PIPE - engine exhaust R.H. {used S/N 9756606 and after) . ............ . 1
16 . ¢ 26207 GASKET - pipe, exhaust {used S/N 9756606 and after] ....... e e 2
17 61- 510. - BOLT 5/16" x 5/8" sockethead (used S/N 9756606 and after] ....... e
5 E ey ' .
.‘*—.‘\\ "
\\\‘
it - . *
-\\_, e
Printed in US.A. S - - - o ' - .-December 1995
kY - . ST . C ‘ . - ..//_ Tt




semes vy

[TV

A

-

) CASE'MODEL 446 COMPACT TRACTOR - .23
CHOKE AND THROTTLE ;
" 'REF. © RART NO. . DESCHIPTiON ) REQ'D
1 C ' 32430 | CONTHDL throttle ............. PR P 1
2 ,C 130073 " ' HANDLE :throttlecontrol . ... .. . ....... I T L
37 ..C 25604 ' "CONTROL -choke......... A 1
4 C 30074 ' ~HANDLE -chokecontrol ~* ............... B e 1
5 A11- 5 °  BOLT-#10-24 x1/2" N.C. round head, square neck e L2
.6 192- 18 LOCKWASHER - #10 Std. plated .............. PR AT 2
7 . 1297 17 NUT - #10 24 plated ... ... lalo . e 2
FUEL SYSTEM ,
. !?v * . -
1 NSS ELBOW ASSEMBLY - " fuet tank(use C10678, C31978 (2} 214 274) 1
2 C 28962 CLIP -fuel line (optuonal) ..... e e 2.
3 C 28937 'HOSE - fuel.line 43", ... .. & .. .. R e e 1
4 ‘Cc. - 23815 TANK -fuel ©..7. .. ... S e 1
5 c’ 11529 ~ CAP - fuel tank (mcludes |nsert} ........................... T
) ‘NSS - INSERT - el CBP  + o i fevv o oure oo e ie e e ib e e eans 1
a7 - C' 23527 LINER - t80Ke + 2 e ee e et e T
8 C+ . 14690 CUSHION - fuel tank . . ....... e AR S P 2
g 214- 103 - CLAMP-hose 1/2"...... PP e e e e 2
. [
;p- “*>
.‘ N "R
Printed in US.A. - D'ecemberJSSS



-_— . :n.
DU EWWN - q
- . . m

—_
MY =2

-
[

—
(S -3

.USED PRIOR TO $/N 9756380

}\)I\J N bt
N = DO W-a;

e

" PART NO.
.C 28237
NSS.
c 24872 -
c 24792
353 . 462
. C 20093
" 13B- . 96
C 20036
C* 28240
132- 310
132- . 310. - .
c 14006
c 19867
353 - 442
" NS§S :
c 19767
131- 178
195: - 104
C 20063
.113- 207
195- 2069
'C . 29409

185- . . 533 |

Kl

=

Printedin US.A.- . .

-'BUSHING heyco

. CASE MODEL 446 COMPACT TRACTOR

PTO CLUTCH LINKAGE

DESCRIPTION

-0
m
R
v}

......................................

ARM ASSEMB LY PTO (used prior to S/N' 9?43060)
BUSHING - lever, dash tower
BUSHING fliplock
PIN-rolt 36 X1 o
SPRING - lever, PTO (used prior to 8/N 9756380)
WASHER - nylon (used prior to /N 9756380]
PIN - cotter 1/8°" x 1"
PIN - cotter 1/ xS

...........................

.................
...................

...................................

.....................................

.........................................

ROD - eluteh (use C27734, C26156 C20053i
GUIDE clutch rod

.........................................

LEVER PTO engaging {used S/N 9758380 and after)
WASHER - 1/2" (used S/N 9756380 and after} -

- .December 1995




T

P2k

e — ——— i — =

— i — s gy

’
¢

o

o

Ay i — —— —

.
- -
s
f
a
-

" REF.

%

anobhaocooon

_
b
B

0000

PART NO.

- C 27152
.C 16616

c 247417

c 27031
164- - 41

193 76
. 28677

15515
. 18557
© 31045
23740
. 297356
+ 32169

‘128

23624
23630
23625

o

&

N .
®
o « o
& ; ) ¢ -
-
i
e -
A/
*
- - (-
- -

16786 -

- 23627

LA .I . .
" CASE MODEL 446 COMPACT TRACTOR

- GLUTCH AND EAN ASSEMBLY
FAN - cooling
HUB - clutch

CLUTCH ASSEMBLY (PTO):

-

L

L

DESCRIPTION

...........................

............................

oy

ARM - 808aging. | e vvenrenenens e .

SCREW - 5/16” - 18 x 1" flat head socket
'LOCKWASHER - 5/16” countersunk external tooth . . ... ..

WASHER- fan 17/32". .. ..oty e i iia e iineen }Uiﬁ.
b
!

WASHER - spring
WASHER - spacer .050 .
PULLEY. AND DISC ASSEMELY. .,
 KIT Xfriction disc
BEARING - ball

SPRIN

NUT - 142" N.F.
GUIDE § adjusting nut

" WASHE .
SPACER -hub.......... e e N e

NUT - adjust

= -

S

- spacer

Y

.......................
' 3

...........................
.

.......................

e
-
'
-
-
e
+
.
¢
1
oo oa
.
e




Printed in USA. *

.REF. ° PARTNO.

1 -C 24772
2 c 24821
3 C 24137

4 C. " 23573

5 C . 23527.

6° ¢ 22023

7 T 131 1318

8 . ' C 27508

9 131- 1181°
10 . 195- | 525
1 " C 18153
12 C 16362 .
13 132- 334
14 c 15410 -
16 - 195- 2029
16 113 219
7. c 18890
7. '¢C 18150
.18 13- 514
19 192- 20
20 C 14729
21 192 | 237
22 113 424 .
23 138- ¢ 319,
.24 C ' 18373
25 C . 24830
26 113 1
27 192 © 19
28 129 01
29 C - 24822
30 "183- .7 57 .
31 - C 16361

/

T FRAME main {also order C24872 arm prior to-5/N 9743060)
SPRING fatch . .. ...... ......

. LINER - hood
" HINGE - frame

CHANNEL - instrument panel liner ..o ... .. e Ve aia

" WASHER - pfain 3/8" x 1-1/4" Q.D. (under cushlon}

~LDCKWASHER 5/16"..‘.‘....'...-' ...... e R e

. BOLT - 172" N.C. hex, transaxle mtg. . .

: LOCKWASHER A S e :

_ R » . P

¥ CASE MODEL 446 COMPACT TRACTOR - .~ . 28
‘HOQD, FRAME AND GRILLE '

DESCRIPTION © L REQ'D

SHIELD - heat «oeerornn i eee e eeen P

HOOD AND GH.ILLE ASSEMBLY {includes item 31)

...............
L T T

NUT - lock 1/2 NLF, ettt i e e e e e ieeennns e -
PIN - attachment . ... .. .. i PO

NUT.-lock 3/8”" N.C. . . ..o oven. ., P P PR
WASHER - plain 3/8” x 13/16” O.D. {over.engine foot. pad}

“r

e

ROD -hood hinge. ! . ......:.....
PIN - cotter 1/8" x 3/4™ . O
CUSHION - washer .

...............

BOLT - 3/8"'x21/4"NC hex ... :... P e
PAD - footLH._...--.-...;--.......1....,..: ...............
:PAD foot R.H. ' :

.........................................

LA

:SPACER - reat, frame .

LOCKWASHER <1/2" .. .. .. ......... R U L
PIN - roll3/16">‘<11/4"...-.-..............:::::. ..........
PiN-latch.....’ ...... T e T e e e e a e e e aaee et
CLIP. batteryholddown............................,_........ ....
BOLTy 1/4”-20x 1/2". .. ... ...

NUT - 1/4"-20hex .. ......... SRTTP SRS

P GIOEOaNRNABNRNN S I BOD - = BRENNNS NS

LOCKWASHER - 1_/4" external tooth Y SV e ~
HINGE hood. ... .+vvt [T AL B

-

o December 1995 -



- RN oo el
. . CASE MODEL‘MSC(SF;'IPACTTRACTOR' T 3
0 ) - SEAT, FENDERS AND TOOL TRAY
E‘. ' . . - - . ' . ‘ R ) - " ' .
REF. -PARTNO. = - ' DESCR!PT!ON ' - T REQD -

C. 16408 SUPPORT -seat, front ... ........ R S S
'C 16404 . . SUPPORT -seat, rear . . . . e e B e e e
13- 441 BOLT - 1/2" x 2-1/4"'N.C. hex ’ L L

................................

113. 424 7. BOLT- /2" x 1" N.C: hex ...... O
192- 23 LOCKWASHER-1/2" .. ...... P S
C 18817 . cTRAY 00l L e
. C 16429 . PIN-seathinge . . ... .. e ve e e e e e e
C 30071 . SEAT...... . ' ' :
. ¢ 15410 CWSHION - rubber, . . -, . _ .. R N S U S
10 198~ 2175.  WASHER -5/16" x 1-1/4'" QOD, zmcplated___,_ e
Lo T M3, 122, BOLT - 5716 X 1-1/2" . e e b e e e e e e e e e e v
o A VI NSS* . "BUMPER-seat ,........... AU e L
T .13 121~ 106 .~ BOLT- 5/15‘"x1/2"ﬂangewmz|ock ' L
14 - - € 17152 " HINGE ASSEMBLY - seat

RN NI L R SR
A a RN

......................................
H - L

C 16444 FENDER-LH........... e e e
c 16445 ° . FENDER-R.H.....:........ e e

. C 14728 GRIP™-shiftlever . ... .. .. Tinaeenn. O N s

17 - . C 16393°,  LEVER-shift......... 0
" 195-- - 525 SWASHER--7/16" x 1-1/4"0D.. . .. ... ... e e e

C 17216 ..~ SPRING tshiftlever . ... .. .. Pt e e A

c 17066 . WASHER -cupped«. ... ..iveu.nn. .. T

v

S 270 0 131 T 178 - °NUT -lock 3/8” N.C.hex ... . ... ... N .
R - ST _.“. ‘ T g ‘ I ‘ ' ) ‘

.
'
.
'
.
H
.
.
.
- l"-A. N
i S e B S TN - - Y
- [

.

-

o : L o ~* Use 2-of each: ™ . .-

' ' - - C29306 ) e .

. (29305 C o

I C . 113-103. e : L
) 'C28263 - S s -
131-911 |

: . . ; .
' "
M . r
. Sy ‘ - .
‘ ! .
\‘A
™ L A ‘-I
-~ "o b .
. ~ : .
! . ‘ h
- - - . .'
- - b
. : T - N - -
- . " ' 3 . -
S . Ry ?
. , o - ' ‘
ST A ,
PR :‘ . -
" Printed in US.A. S SR e December 1995
- - . -, ’ N . . L ' ) . .




CASE MODEL 446 COMPACT TRACTOR : - e

FRONT AXLE .

“REF. . PART NO. , 'DESCRIPTION ’ . REQ'D
1 "C’ ,40687 . AXLE-front ..._......... e e e e e 1
2. NSS . SPINDLE - right hand fuse C31341, 132-311,C27902) .......... 1
3 .NSs . SPINDLE - feft hand {use C31340; 132-311, C27902) ........ e
4 - 138- - 99 “PIN-Toll . ... L e . 2
5 C 22278 PIN - retaining, axle pivot. . . ... . ... e e 1

-.6 €., 713716 - WASHER-thrust ........... PR D e e 4
7 219- 404 FITTING-lube .. oo v et PR e N

-8 .. T 13106 COVER'- lube fitting .. ... .... P T3

9 132 31 PIN - cotter B/32" x 1-1/4” . ... ... ... . ... ..i. ... o0 il 020
10, c 120975 . WASHER -wheelspindle. . . ... ... . & ... ..o o il ... 2.
11 - . C 28226 , WASHER -‘wheel spacer .. ......... S 4

12, '..187- 1910 - BOLT-3/8" NiC.indented hex hedd. ..., .............. e 1

213 ‘C . 220992 JKIT - drag link {includes i'tlems 15and 16}, . ...... e T T

. 14 © o192 23 LOCKWASHER - 1/27 ZINC plated w. .o vvvuve o e ee e e niee e 3.

15 129-° 186 . NUT-1/2"jam N.F.RH.thread . . ... v.vninnennnnnnn .. LN B
16 ' 129- - 365 NUT - 1/2"jam N.F. L.H. thread . ... ..o et ee e .. el 2

17 7 C.c 21527 7 . L BALLJOINT-1/2" LH............. P I 2

c 21526 ", BALLJOINT-1/2" RH. .. itiieeeliieeiinnnnnnnn. e .2 '
C . 22568  PIN-axlepivot., . ............ e e 1
. 219 17 “FITTING -lube . ... . . ... e e e 2
€ 21529 TIEROD .« ottt ai e e e e e e a e 17
Printed in US.A " Da_c emﬁer 1996



# S , N o o _ , L . ., 'CASE'MODEL446 COMPACT TRAGTOR. = - . =~ 3
%. _ " STEERING GEAR
' "REF. ., PARTNO. ~ * DESCRIPTION - : , : REQ'D
1! «C .. 16945 CapP- steeringwheel .. ... 0L e [ . 1.
i 2 T . 18014 CWHEEL -steering. .. ... oL e 1
'3 131-. 356 CONUT Sloek 578" Lo o1
. 4 NSS* | SHAFT -steering . . . .o ouniiei e 1
5 NSS** © . -SUPPORT -steering gear . ......%...... T A 1
' 6 C 14200 . PIN-pivot .. .-. .. [ e s 1
7 C . 14201  WASHER-shim.@..%....:.... 0 co.i.ue.l... e e 4
. 8 129- 48 NUT - jam3,’4”.......‘.. ................................ 1 :
9 195 2021 WASHER ... ..t oeeis e e, T S " ;
10 192-  20. . LOCKWASHER - 5/16" zinc plated. . . . ..o oot 1
1M . .113- 102 BOLT -5/16" X 3 " N.C.REX « o« vveee et i-
12 .C 33309 . . GEAR-steering ~......... e e, G e e e, 1
13 13 206 BOLT-3/8"x3/4" N.C.hEX. . ...oovuunnenns i o, a4
14 - 192- 21 LOCKWASHER - 3/8" ...t e — 4
o 15, - 195- 2069 __-WASHER 5/8”zmcp!ated..-.._.............,.........’... 2.
. - 18 . C 150967  BUSHING - flanged nylon . . .. .. il B 1.
T 17 12607 18 KEY - Woodruff 3/16” x3/4” .. ..ol ou. .. S e 1
. 1877 . C . 24008 | TUBE-steering.............. P P
. /19 219- 404 FITTING “lube'ds® . . ... ... . ... .. P e .2
ST 20 € 12075 | WASHER-5/8"................ T e S, 2
R 21 C 18017 ""CLIP - tinnerman, steeringwheel. .. ... ... L e See e 2
C . 13106 COVER - lubefitting . ... L i e e P 2
i »
. * Use 026325 & €26326 ‘& 138-143 . : C
. - **Use C44378 & C29044 & C29812 113-248, 129-103, 192 21, 195-2029
1 .
‘0
.7
i
1 1
I R R . I o R " Printed in US.A. | o e . . December 1995 -
. . s . . . * . , . t . S . . - . " - 3 R | % . e ' ° . . . B " - : , R . .




RS,

pres NI

AR o v

n

> Printed in US.A.

-

— .
oW~ b WA —

™~
—

]
m -
A‘n -

[ S I QRS
CLO~NMa b WN -

M
L

S ce 24795

COO0OR AN
£
B
i
©
€©

4

PART NO. _
Cc . 22318

C 26381
138-. 319
C 25022
131- 164
c 16164 -
C 18147
c 27755
"C -21857
C 33427 -
c 23910
113- . 2262
129- . 143"
.c 23899 °
C.___ 24761
C 40848
195- 533 -
132- 7' 310
213- - 41
141- " 4.
132- 321

ry

o
[

“ut

L

" BAND - brake

- CASE MODEL 446, COMPACT TRACTOR

K
]

BRAKE ASSEMBLY .
DESCRIPTION’

PEDAL - brake actuating.......I.. .
ARM - brake pedal

SPRING - brakelock
SPACER - brake pedal
PIN - clevis .
BOLT-3/8"-.16 x 1-1/2* hex
NUT - 3/8" - 16 jam '
ARM - brake. ... s

-ARM-- brake {includes adjustment nut)
GUIDE - brake actuation .- ...
WASHER - .531 L.D.
PIN - cotter 1/8" x .17,
CLEVIS

.........................................

FRONT AND REAR WHEELS:

................................................
............................................
.............................................
............................................
...................................................
....................................................
....................................

.37

WHEEL -rear, 6 bolt (white}, ... ....... Ve, O :

BOLT -rearwheel . ........... S S e 1

WHEEL - front {white) (includes items 5 and 8)

....................

FITTING -Jube. . . .ovvveneen . e e

- BEARING - wheel, inner . . . . . e e e

BEARING - wheel, outer. . . .. . e

“CAP-plastic, front. . oo v e e v i un. . S, e il

*CAP - hub, front wheel {optional} . . .'. : el Pt s
COVER - lube fitting . ...... S U e

P P 7, B T Qur G S R S W (U S G | J QI Y Y

..
TRRIM RN R RS N .



v
n
)
+ f -
& - /
B ~
A + -
. ~ . - H
o - 4 R » w
- i W
' )
_ -
r \ .

.0 WO M bW —

CASE-MODEL 446 COMPACT TRACTOR .~ R
" HYDRAULIC SYSTEM : : : o
. \ Q. R P - ; 4 , L
~ PART NO. ) DESCRIPTION REQ'D, ‘
C 26255 SUPPORT - pUMP MOUNLING . v v v te e v e e oo e i 1
113- 206 BOLT - 3/8" x 3/4" N.C, hex, support mountlng e e e 4
61- 616 . SCREW-3/8"x 1" N.C. hex, soc. hd. pump mountmg e bt ee e, . 2 ;
. 1927 0 21, LOCKWASHER - 3/8"zinc plated. - . . ... Y S e B '
. C 28980 KEY - square 1/4"" x 1" (engineshaft) . __ ., /.., . . . ....".. . 1. -
C 25209 . COUPLING - pump, 9/16" shaft. (See page 43} . . .. ... ... MU
NSS* . PUMP - hyd.-9/16'"" shaft (repalrs paged3). .1 Ll R
218- 5065 FITTINGS - hyd. 3/4” x 7/8" “O" Ring, . . . . .. v et iiene s 1
218- 5007 ) ' “Q" RING - 5/8” {for C17236 fitting) . .. ...... I L 1.
C. 16687 TUBE -valve to lower motorport . . ... ...t iieetvlinee'seernnnns 1
C . 17898 'TUBE valveto’uppermotorport...;_.'...-'..._.......:.. ...... T " .
C 25784 EXCHANGER -heat. | .. ... . ittt reeadaaain B P !
214. 254 CLAMP -hOSE.. . o i e e e v e i e c v a e e e e I v 4,
C. 20697 . HOSE - rubber, tank to heat exchanger ........... E e e -1
NSS " RESERVOIR - hydraulic il {use 033167 klt) i 1 ’
:C ' 25237 CAP - reservoir (includes insert) -+ “. 5. oLl i PP
" NSS . INSERT - Feservoir ¢ap « « « « e v unn. e ..L/,-.' ..... e ot -
- C 22047 " TIE - hoseclamp..Z._..........‘.._....‘..'...'. ...... . L2
T | 23326 CLAMP-hose........:... e e e e, 2
£ - 33423 HOSE - rubber, tank to pump-. . . R oo R I
. C o8y " . HOSE - hydraulic, pump to VBB «oe v e v T e - T,
. 218- 5006. © 0" RING - 1/2" {for C18797). SR U S S [
C -26182 TUBE - valve to heat exchangér . ... ........ T
- T198- 7 104 WASHER - 3/8"". ..........." Y eerennn e e et 4
-.C. 29697 ..- HOSE- rubher4"............’ .......... S SV | B
218- 5107 FITTING - motor port, 90°% elbow, “o"ng e e .2 C e
218- + 5007 “0" RING - 5/8" (for'218-6107 fitting) . . .. .. .. 7. ........ L2 T T
C° 25967 . VALVE - hydraulic control, two spool (repairs page 45) A P I . 8
166- 86~ SCREW-1/2" x 1-1/4" N.C.flanged 12pt. .. .5.5x. . ...... B " a
oo 1= 247 SCREW - 5/16" x 1-1/4"" N.C_flat hd.: rnachlne ..... R T ol 2 ay
131- 351 NUT- lock 5/16" N.C.hex™. ... 0. ..L..... FR : 2 ’
-218- B062  FITTING- - hydraulic valve 5/8” x 7/8” “0"* ng. e Vel e 3
218~ 5007 o “O" RING -5/8" (for GIB321). .. oo et ee e T "3
C 28949. . SEAL -motor to transmission. . .. .. .. ST S ST T
C' ' 14655 MOTOR - hydraulic (repairs page.41) ...\ i.t's ey Sualeeinenin 1 .
*Use C26278, €15724, €17300 e " ' =
. B d‘/’—" :l‘.' qﬁ" J :
.J ~EF . , N
i'- . "
: o .
: L - ST *  Dacember 1995
! . R



" Pririted in US.A.

s

"~ REF: PART NO, -
1 C. ' 28237
2 - C' . 27593
3 7 NSS '
4 ~C 27822
5 c 21518
6. 'C 18742
L7 29 122
- 8 C 19025
.9 195 - 521
10 132-° 320
1 13- 2072
£ ¢ .
C 14685
1 .C 16516
2 " NSS . :
3 NSS °.
4 ¢ 14827
5 . C, |, 14837
3 NSS .-
7 C. 14828
| C . 14829
9 “C 14830
10 - C 14831
. % NSS
1. © NSS
12 NSS '
137 NSS '
14 SNSSTT
15 _ C - 34836
16 o C 148‘38 S
17 NSS‘ CL
IS ~29732
A NSS e
T ’NSS .
' NSS !
‘ ONSSTL ..
jﬁ NSS :
© .Nss .
T. Ns§
.ot
LY

R | e i
CASE MODEL 446 COMPACT TRACTOR a
‘ _ . L . prd
e -SPEED,CONTROL i’ . =
e DESCRIPTIDN REQ'D
KNOB speed control . .. . . e S 1
BUSHING - :ever..-......i". .............................. 1.
LEVER - speed control {use C29407,. C28003) .................. K
SF"RING SCOMPIESSION L . ottt s e e e ool : 1".
WASHER -nylon. . ©. .., o e 1
ROD - control e
TNUT - 5!16"N F. hex, zinc piated ........................ 1
JOINT “hall L« ..uu. oo e, P 1
WASHER - 5/16" ...................... e e . N
PIN - cotter 3/32" x 3/4". .. .. .......\... [P [
F’IN roll 1/8")( 1 3/4" .......................... e 1
*. 'HYDRAULIC DRIVE MOTOR -
i I. ’ - . I ‘ )
MOTOR -hydraulic . .\ v e e et eee e ee e e e 1
RING -retaining: . . . .. ittt e e e e 1
. SPACER - {Seekitbelow} .. ... .. . . u. . 1.
" SEAL - dil {Seekitbefow) .. .. ... ... ...t oo, 1
HOUSING ASSEMBLY ..o i e e 1 -
END CAP . o oottt s e e e e e e e e e 1
SEAL - (See kit, below)*, '. ............................ g
‘SHAFT coupling ........ A S T B
— '_°DRW’EL|NK, .............. T e e 1
“PLATE -wear ... .00 uun.. s SR Nl
ROTOR ASSEMBLY . U S ST 1,
"KIT - minifold {use %mplete motorh ... 1
* _ - PLATE-manifold .,..". Lo P 1T
' MANIFOLD ........ e N fee 1
COMMUTATOH AND RING SET (use complete motar) ......... W1
. RING - sealing (See kit DEIOW) . . oo v oot e e e et eanans 1
OBLEEVE. L ...tttk -1
~ | BOLT - 3/8"% 4-3/8" NeFihex, ..., .. vein a2l T
WASHEH back up;’ 010" (see k:t befow). .. . ... oo i i 1
" KIT = %07 ringapdseal .. T ool el M r e e 1
_-'3, ‘. RING - seahng ..... O A = 1
- SEAL - dirt [not used throw away item) .o L. P 1
i SEAL T e e , 2
mBEAL. e T R |
" --RING - retaining . . ... il Ll P 1
- CSPACER.SS€l . L Lt c i i e P 1
WASI'-IER hack up, 010"...-....“.'!’.V.-.,..L.,...:"... . . T
" - s -
£~ r . /
. n
. . _ December 1995

<

——— %



) e - CASE MODEL-446 COMPACT TRACTOR _ o . %8
HYDRAULIC PUMP AND COUPLING =~ = B . -
. {PARKER-HANNIFIN) T ' ‘ :
REF. PART-NO - DESCRIPTION : . _REQD
1- NSS PUMP - hyd. 9/16" shaft {use C26278, C15724, C17300) ......... 1
22 E 531089 - “PIN-dowel...... e T e e e 2
- 3 c 24861 COVER -rear ....... ..o i iiiiiieiienanyennnns e o1
4 c 15731 .+ GEAR ASSEMBLY - dfiven . & ...\ttt ees e oo anan e ieeenns B
5 C 16732 0" RING'™ COVET . .o veeseen e T 2
8 . C 15733 BODY -pump........... R PP 1
-7 - C. 15734 COVER -front-s. .. .. e i U SR 1
.8 C 15735 SEAL-shaft .. .. ... e iiiiein e et
9 . " NS§ - . GEAR ASSEMBLY -drive .........t.oieaeee el 1
LA ¢ 24862 = N T T o1
c 24863 GEAR - drive ... et ee e e e e o
: 'C - 24864 CKEY - GEAY . s i e e i 17
e 7 CT, 24865 RING « FetaiNinG. - . . ¢ oo e et e e eea et et e eassnnenns 2
10 . c 15737 © PLATE-wear......... S ey feneeainn e i
11, " C 15738 SHIELD - heat. ... .. S LS TR
: 12 C. 15739 GASKET. S v ireeinanianenn, S T s U [ -
E .13 C. 15740 . SEAL-.......... P S T R 1 .
SRV 7 13- . B40 BOLT....... P O SRR 5 -
. © A5 C 28215 - , 'KEY-3/16"square......... e EL O 1
: 16 C . .19115 . . WASHER !............... L P R 4
.o i7 . C 25208 COUPLING - PUMP cteueaeenennenannenenatlon ool S
- 18 NSS | HUE - {order-item 17)...cocvuen. .. e ieaaees v e
o 19 . NSS . HUB - {order item 17}, .. ............ Nt et 1
{ Vo [ °. 20 C 32199 SCREW - set 5/16" x 5/16" NCsockethead. .. .........ooviinno... 2’
- 21 c 15036 . SPIDER - (for C17298 couplingl. . .« .« v vvvrnenvnmeemtiesianss 1
. \ : ,
= ‘ *. HYDRAULIC PUMP (CESSNA) )
" NSS* i PUMP - hyd. 9/16" shaft ....... T S A
1 C 28709 . _'SPRING........... S PR SN e L2
2 . C’ 28718 DIAPHRAGM - wearplate .. ................ ceegee
3 NSS* o COVER-front ... coeeain it PR |
4 NSS* .- COVER-rear....... e P .
5 C.. 28711 .SEAL - shaft ........... e e b ey '
L6 NSS*  ." . "BODY-pump{3ji..--ece.nns SR AP
.7 C ' 28712 SEAL -diaphragii -, . ... .. R o RN AUE R |
8 € .28714 -  ° GASKET -backup........... e N "1
« @ | C 28215 . - KEY-3/16” squarex .609 ... .:....... . ... e 1.
.10 . €. 28713+ . GASKET-backup ... ... ... .iiunienenamenn. NN
11 . NSS* ., . GEAR ASSEMBLY -drive ........... R S A R
12 NSS* " GEAR'ASSEMBLY -drive ........... e 1°
13 211- 306 BALL - steel 7/32% . ... ..l il 2
14, . C 28715~ PIN-dowel 1/4" x 1-1/4” ... .. ...con... e 2
15 | O/L C * BOLT - 5/16'°- 18 x 2-1/2"" 12pt. flange . ................. 4. =
' o St ** use C26278, C15724, C17300 . o oLt
Lt t. ‘ ! -/‘ Lo e C ' 3 ' ‘ ' " o
7 N ' ’ ’ ‘ .
O L -
= :
Printed in U.S.A. * - “—-~.. December 1995° - -

T T e




. CASE MODEL 446 COMPACT TRACTOR- . "~ - ‘a3 ' °
. - ‘ ’ Co T ' ' R
. N - : L [
. l 7 - . HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS A :
S e ‘-'\"}' R - e - p . o )
Ui Y REF. . PARTNO.. . | ‘. DESCRIPTION "* REQ'D
T "C . 23482 . SUPPORT - hgat exchanger : B X
I M3-. 7 118 77 BOLT-5/16"x5/8" ... o, .. h.ol il . .
e ...3 ! C 26455 _SHIELD -heat, muffler. ... ... L L L LT - 1
ST I3 M BOLT - 1/47 20 x 1/27 heX e i .2
‘! - B 5. G -23558 PAD : inSUlation .. it veeeennaeeennnnan-. e 1,
s , 65 - -C . 723559 - . RETAINER -insulation. . ... P arenaeeeams »
fel 7 .C 14248 _‘-BRAC}SE—'!;-‘hqétex’ch'angerL.H:...;.....................:.. 1 ! )
R 8 C' - 25556. ' BRACKET -heat exchanger RH. . ... - 1 N
- AL 1o g 187, 1262 SCREW - 1/4” x 1-1/2" flat head Phillips 3 X
- ;_’ [ i - P .." . ."’.' ‘-“-., P .o i ; ) L . .
- . — A A ! o . ‘?._,; ' . S < e
z < ~ , S * .; ™ ) o -'L, . . - : - - - - s .
f - " TN T e . N . - .
i - o 7 . ) LS (S . - - .- . .
L ' T, E N 4 : - .
A ) o oL e - . ,
! g e S . s .
! I PR : A B - .
{ o N et R -. - a7 i A " ; '_ . o
‘ e " Somie e, ] - T L o
NS o Z 7 T NRT Lt - | AR .
b o TR <y . - . . . e -
. ' - = : 7 g3 - f ' - ‘ -
, 11“‘ a o o Yro ot N Lt o - ,
o . A - L - ~ . . . ’ -
: - i LT - ‘ . _,_ L . i .-
' : . Lo - T ~d - -
. . - . - el T .
- _': - - ) e - - -«I - " -"[“"‘ - . y wE = Lo . ~
- T L : . . 4 L [ L= e : ‘ ..
";:_\_ 'I:": o :-‘,\_\ i ‘, N . -~ = B2 z"" - "4 o .. .- “ )
' Lo v B —-\:u e e L\ ; ,3: ’ ‘“,1 DR - e B ; . - N
- > ,".Hr . & A" . e
T r o '—‘-.w - o ! o - '-.: © Fa
[ - . e
r “ b " PR \ M
\ . 3. I -J “" | : 4‘}'\:‘;— . R - ) -
- :«!. ' " 3 L :u- - - ) .
. . - IR S, - o
. - G < .,"- - e o . . ¢
- RS ") R _ .
¥ h ' h - - b M - i AP < T . L“ :
. - N - L, o . . h .
: - _Printed in U.S.A. o D_ef.:em per ‘1995
] - . . >" ! ! B - i- . [} /: .
i o “ ' ' -
h L . &2 R - ‘i -

»




. .
-
I
¢
.
i
.
I
[ '
N
|
& ‘
- .8
Ve .
.y .
N .
i
-
-
f
i
P
-

o~

CASE MODEL 446 COMPACT TRACTOR 45
HYDRAULIC CONTROL VALVE (TWO SPOOL)

. REF. .-PARTNOD. . DESCRIPTION . T REQ'D
€ 25967 VALVE -control, twospool. .. 0. ... ... i, PR 1
1. C 28699 RING-retaining ... ............ Lt e et e 2
2 NSS - | - 'SPOOL.- motor {Order C25867) ... ... .. . 1
3 NSS -, : . SPOOL - float (Order C25967}, ... ... ovivinnnin.... 1
.4 « C 28856 SEAL-35p00l :...ni.iiiun.... PN PP Teeel.. 4
5 - NSO . BODY -valve {Order.C25967}.......... e 2 1
6 © 211-.0 208 . * BALL -steel' 5/16". ..., ...... [P P S 1
7 c  .21807 -~ SPRING -refief . ... .o o i i i e 2
8 T C 17433 SCREW -relief adjust .« . vu o v v v e e o e -1
I ..C . 17435 © - GASKET - reliefadjusteap. . ... ... 0. ... .. U 1
10.. 129- 531 CAP - BHJUSE SCIBW &« o o o oo e v e e e e e e et e e e e et 2
1 .G 17439 DETENT -spool ... 0. . .. il e e e eaann 1
12 cC . 13200 SPACER -detent....... PI 1
13 NSS . .* SPRING - detent return {(use C215%1 kit) ... ... ..:... T 1
14 C 17440 _ WASHER -return. ... .... ettt e B
15 - NSS- " . SPRING - relief (use C21511 kit) .......... T |
16 210 - 7 . BALL -steel-1/4™. ... ... e e 3
17 - € 17438 COVER -detent ........ e e e Teeaa Do
18, c - 17443 SCREW -detent ... ... uetiininnreneelenenenannnns 2
19 C 17444 SPRING  detent . .......uveeninnsvumeneasen et 2
20 169° 114 CSCREW - COVEL . L ittt iiee s vieiie g inaeinen.s 2
21 221- - 841 PLUG-PIPE v v vveee e bennn. e 1
S22 e C 21806 RETAINER -ballseal. . ... .vvein ot eeiinrennnn 1
23 . €  -21809 SCREW -adjust, refief. . .. .. ... .0 i 1
24 . C 21508 GASKET -adjusteap .. ......,...". S T 1
il C 21510 . CAP - adjustScrew © .. .. .. e e e [ 1
: . C 21821 KIT =refief {includes.items 6,7,22,23;24 and 25): . . . vu e v iv e e wns 1
.G - 251 KIT - relief {includes items 8, 9, 10, 15 and L) e 1

.C , 18851 KIT - detent {includes items 11,12, 13,14, 16,17,18,19and 20) . ... ., 1,

: DRAWBAR AND TOW-HITCH
- - A v
1 C'" 13360 DRAWBAR........... PR el 1
2 192- 23°°  LOCKWASHER:1/2ZP ... .....eo.ioiiennnnn, el 2
3 113- 424 . BOLT-1/2"x1”"NC.hexZP...... e e T2
. :
.
Printed in U.S.A, - - December 1996 -



~ Dy

P N

RN =N //
o BN NN P
TR AL

s TN Y e
SN WL D
W N B P ]
M’W}’I N

ooooum_i:f-h-hmww

-

REF. -

PART NO.
c 24843
NSS ‘
" NSS
S Cc.o12n3
C . 18744
C - 24804
C 24803
‘C - 14531°
C 13241
C - 13385
o 13266
C .28281°
C 13211, .
221. 4.
138- 319
c 22638
126: 128
~C.. 22837
. C 26342
. C. 13196
. C 36935
C 28241
192- 19
13- 1
C 12725
c 16339
C . 37222
€. 14168
¢ 14644
. C 12851
-G 12652
- NSS
NSS -~
G- 24192
NSS -
NSS
NSS .
NSS
. NSSs ,
28 680
131- 1133
C 12718-
C 14223
NSS - -
C* 14222
113 424
166- 86
192. . 23
c 25177

" CQVER - transmission
- FORK - shift..

1
2
2
2
3
3
1
1
1
1
1
2
1
1
1
1
2
- GASKET - transmission cover 3 . _t
1
1
6
6
1
1
1
2
+ GEAR -clusterinput . ,......... ’ 1
1

1

1

1

1

2

2

2

- WASHER - pinion thrust

+ RING - - retainer, brake idler

'CASE MODEL 446 COMPACT TRACTOR A

TRANSMISSION AND FINAL DRIVE |

. DESGRIPTION .~ . .

CASE ASSEMBLY - transmission {used S/N 9755072 and after) ......... 1
CASE' - transmission {used ptior to S/N 9755072}(order €24843 o
. assembly and'C24802r0d} .. .. .. e .. -1
CASE - transmission (used S/N 9755072 and after)(order C24843 . '
assembly) .. .

T BEARING - flanged.« ........ A S . '

BEARING - flanged {used prior to S/N 97550?2) B .

'BEARING - flanged (used S/N 9758072 and after) . ...........=..
"SEAL - shaft {used. S/N 9755072 and after). . .. ... o . i,

- SEAL - shaft (used prior to S/N 9755072] Ceveen e S
BEARING - steeve

BEARING - sleeve....., e P
SEAL -Shiftfod «.uve i viiiie iy e eeeaaain
BEARING - roller {used S/N 9756072 and after)
BEARING rolier (used prior to $/N-9755072)
PLUG - filler and drain 1/2'
PIN - roll 3/16" x 1-1/2"
SHAFT - axle, short R.H.

KEY Woodruff brake BT« v e e e e e e e

SHAFT -axle, long LH. o vvvvovenn .. e e A
RING - retainer, axle. . i i iy m :

......................................

BREATHER - transmission. «.. « « . . O T R o
LOCKWASHER -1/4" ... ......... P P :
BOLT - 1/4"x1f2"NC T O T

ROD - dear shift{used prior to S/N 9756072
RDD gear shift{used S/N 9?55072 and after) ....... L
RING - retalning

.....................

GEAR - high 41 tooth .
GEAR - low b5 tooth . e A S fun
KIT - diff. case (lncludes Ref 34 and 35) ..... PR i '

- BRAKE DRUM {use C25258 & C25254) ... ... ............. .

KIT- p|n|onand51degear ................... ...... -
" GEAR -differential pinion ... .. e e .
GEAR - differential. ... ...l et r

1

...................................

PIN,- dtfferentlal CrOSS. . o e et eeemneadaenns

SCREW -3/8" x 5" N.F, hex cap‘

NUT=1ock 3/8" N.F. hex

WASHER - differential . ... ... o

......................................

1

1

Pl

4
1N r 2 -
WASHER - spacer. .- L i : ‘UAR

1

3

3

1

4

1

.......................................

GEAR - brake idler (use C25254 & C25258) .. ... e

BOLT - 172" - 13 % 1" héx
BOLT- 1/2"-13x 1-1/4" flange ........."

...................................

....................................

LOCKWASHER - 1/2
DIFFERENTIAL

.....................................

.......................................

.Decarﬁber 1995



I A

N
:
|
i

UMD e e > o] S Smimaw n B
B .

19°
07

4
22

.23
%5 -
26 .

27
© 28

.:' . .29

30
31
. 32

'33-
34 .

! 35

Printed in US.A.

., .C -
o, C

NSS

. ..C P

W R
.. 131,
- C

132

-- PART NQ:

' 19661

404 -

18251

310-

G- - 17249,

17250

"CASE MODEL 446 COMPACT TRACTOR

HYDRAULICLIFT* [ . .

Tur - . . [ Vee

""D'EscmPTLON' oY . REQD

CRoss SHAFT ASSEMBLY .. ... s e, g
FITFING -lube . 2, o v o et e ee e s

. PIN cylinder to fever. ... . .-.. AR e e e e e e ~1.

APIN oot 1B e e
* HOSE-: long (use C44753, 218- 5134 .. O S

BRACKET “mounting,. BOTIOM ™+ o o % et e e e ne s v e

207 '3 LBOLT - 3/BUx 17 NG hEX o i i e it e e e e e o

181

29408 _ LEVER dift control <DL T B e U y

C{ ~29237

[ o~ "C
—~ T "

£

132~
- 195-
.IJ‘ hC

. - ‘C -
-}7___' c-T

Cl
. 129
. C
C 113
131-
. 195-.
e
2 C
. 218
@ . NSS
‘ NSS
NSS
NSS
NSS

NSS -

. NSS
. ' .NSS
- -\.C-

<.

195- -~

275'93
320"
. 5337
21518
27822
521

- 18742

122

,§19025

L 207
1181

Z:10a,

26188

21496 . -
5056

-

&,

30054 - -

13106

Dy —hPIN cotter 3/’32"’“&3/4"

NUT = 3/8" NIC.eX_ . o5 o woe e eeate o ee s e

- KNOB - control fever ... ..., .... i
BUSH!Nthﬁ,lever ........ et e R :

" TWASHER /27 L S U AP

1
1
1
1
1
WASHER-nylon. . [ .. ......... e i e, o
SPRING - egntrol fever . . . e e 1

" WASHER -5/168"........ tee e e e ey w1
ROD -control ... .. ... ... e e s eeeaae e ]
‘_NU‘T-SMG”,N.F. hex....... PIPLFE et 1
BALLJOINT. ...ttt vt eti e renorannee S 1
" BOLT-3/8"x1"N.C.hex .. ... ...... N 2
‘NUT - lock 3/8" N.C.hex ... ... ..t inincnnenlnnseninn SR
WASHER -3/8" x1-1/8™0.D. ... .. ... . i i e 2
1

1

2

1

1

1

1

1

1

1

2

1

1

. PIN -cylinderfoot . . ........... IV
. VALVE -hydraulic, twaspool ....... ... .. [ S
FITTING - valve {includes 218-5004 0" ingl i ... PR .
i H‘OSE,, short. "{use C44742, 218-5134, 218-1093. . . ... .. v vu..
CYLINDER - lift {use C26493 & C30049) ... ......:...1....

‘: . BODY -oylinder ... ... it i i i i s e

| ROD, AND PISTON ASSEMBLY.(use C26493) ... ... e

“0" RING . . '

0" RING TR e e
KIT - seal, cylinder ..... ..... P e
COVER -lube fitting .. .. ... ..c... ..... ‘

et ‘ Al ‘ ' - |°
»
M
g
. N -
. . .
-
N
r
a
T
~ D
i
|
b
. 1
t .
. - (-
J o
t
-
! r
. fe .
* T
i
-

1
1
1
o]
) ) 1
BRACKET.- mountlng Lio)- EIPUP PN e e e 2 .
5 -
4
4

December 1995

i
-5l




Printed in U.S.A.

r

REF PART NO.
i ¢ 24898
- .C 24815
3 C - 24809
* 4 - C 14565
5 C 24814
6 c 24813
7 C 19378
8. c 14537
9 C 29413
10 NSS* . .
1 C 23002
12 c 21989
13, . ¢ 41010
14 NLA
15 C 30268
16 - C 32407
17 Nk’s-)_t* .
18 C 22571
19" - € 29733
20 C 24956
2 ©..C 26108
228 ¢ . 29752
23 C 29990
24 C. 25845
25 - C - 28673
. 26 C 32299
27 G 24896
28 NLA
29 C 29992

CASE MODEL 446 COMPACT TRACTOR

' DESCHIPTION

- HARNESS - wire
HARNESS wsre

CABLE - solencid to' battery positive [red)
CABLE - battery negative to ground {black}’

' CONNECTOR -
. - CONNECTOR -
. CONNECTOR - i

stator

- ELECTRICAL SYSTEM~

AMMETER - 30 amps, 12v e

RECTIFIER - voltage, 12v.. ... e .
" SWETCH - neutral start (mcl‘udes wire).
INSULATDR”!oqator :
BATTERY 12v.,
o CAP - battery

D I L

" SWITCH ASSEMBLY - |gn|tlon (lncludes key and lockwasher}

KEY -ignition....... 7., ..... . T e

. SOLENQID - stamzu...'..........:....a
HEADLAMP ASSEMBLY - 12v (repairs‘page 53}

.................. e e

STARTER - bendix drivé (repairs page 17) . R S
STATOR L e ool e e e e
SWITCH - neutral start, PTQ . ... .. ... e A

. COLL, - ignition, 12v

SPARK PLUG -

FUSE - 20 amp {lncluded“m 24808 harness)

WIRE - breaker contacts to ccul negauve

_”\“‘\_.‘

. * 'Use 25486, C26670, C31249
© ** Use C33024, C33026

-

BREAKER CONTACT ASSEMBLY :gmtlon (repalrs page 19)
{includes gasket}).”
.GASKET - spark plug

KIT - hightensrancabn'e..... ............... RN e e
WIRE - solenoid to micro switch’

-

;129-101, 19219

v
Q
o
-
-
<

|

REQD

o

Décém‘bgr 1995

a

. N . .
X YN R« L T e

r



7
=¥ 1'1.;‘:}‘, ‘
St gl g

o

et
Cmomt g
[

-a"l ]
v
b TRl e | F"‘F°‘
PR ] 2.
VI Y
e, ..'lﬂ“ fgyh \ A
1 Sy Sy 'd‘,‘-’
[ Fp o ke -
1, A, “'Il:’r’h .
S YA S
w ”“1!-0 )
ISV - .
e @

L
. -
~
. - L]
# b
.
. 0
;oo . = ‘¢, ot
. N = -
[ -
- .‘E - Lt - ‘
> ' + S
[ = - .
- .
- - o ;
- N .-
1 a . P
- - ] 3 o . H ’
", . ~ . - '
y s v .
- - . .
- oo v -
’ L " .
S | - . |
B . . .
o . Y
- - . .
4 .
N ' .
o~ . :
- *a N <
N . : Cow
'
I -
* L] - ”
- . «

b

.6

7 c
8

-.8

10 . 193 57 .

14 129- 162

¥ - 202
18 S111- 1087
19 . 129 0 102 -,

CASE MODEL 446 COMPACT TRACTOR® = L .. B3

T

-

. . " . ° ' ELECTRICAL SYSTEM HARDWARE

DESCRIPTION

NUT - switch mounting. .. .. ... P A et
LOCKWASHER - internal tooth’ . . . .. B

L ONUT- speed type U™ ..o
 SCREW - #8 x 1/2" self tapplng rd. head Phllllps
HEADLAMP ASSEMBLY . . o oo e,
‘- RECEPTACLE - headlamp (order C32178). e e
¥ BULB - heacllamp ............................................

" GASKET- headlamp. . ..o e e e e
. LENS-headlamp ......couisunn... U A
BOLT. 1/4" 20x1/2"hex.,.'. ...... S S

LOCKWASHER - 1/4" external topth ... . .. T R SN

1 129 1017 NUT-1/4"- Zghex ................ e RSO

12 111- 140 BOLT - 1/4" - 20 x 1-1/8".rd. headsq neck_,.............., ........

13 . - 192 19 LOCKWASHER - 1/4". . ......... .~ T .- SR
NUT-5/16" NFhéx.......... S SO
NUT - #10 N.F. hex....‘...‘ ..... ..... S
'LOGKWASHER -#10 . ' . UL

- : BOLT- 5/‘!6"x3/4"NC rd. headsq neck .......... ... L.
" BOLT - 1/4" x 3/4”* N.C. rd. head sq. neck...." .............. S
NUT-5/16"NChex ................ T N
SCREW - #4 - 40x3/4NC panhead ....... P O U
NUT-#4-40hex ..., . e ' P N
LOCKWASHER - #4 " ... ......... S
COVER - terminal ... ........ PN e e SN )
TBOLT - 1/4” 20X 3/8 " heX , ot v vie e it vt ieaieenenees

REF. - PART NO.
1 c 123330
2 . C 23012
3 13- 629
4 187- 1334
€. 32178
-~ NBS
ch¥ 28932
" 14304
- C 22573

13 1.

i

NSRRI o = S DORNNNN DR =R R AR

15 . 120 27
16 193- 26

20 182 .9
21 ‘C 33697
192- 13
23 - .C 24069
24. 113- ’ 3—

-~

- - B - \ . : . "
‘\H-_-»—""/'—f‘_
- i} . -
- R G
2 ::"‘\ : o . °
. -~ . -
" . o ’ - 7 :
- - f s
g“-‘-‘ -
Printed in US.A,. - . . \‘~Dmmm¢1%5 L
" . j ’ -. B 1
. -~ .




.
- - ‘
p— L
‘¥
®
.
L Y
.
»
: .
#s e 9 '
2
arr——
- HEEP ALL BHMLDS 04 PLACL
Ac UTION EEPORE STANTING TR, DIKENGAGE ATTACHMENT Oy AND
“ FLACE FAAYEL CONTROL LEVEN IYTO MEUTRAL u
. TO PARK TRACTOA FLAL TRAYEL LEWEN INTO SEUTRAL 00T
[ . . mmmaﬂmmmmm Lt -
asE . . Aded KEMOVE IGITION NEY, .
. " . - umrrl—G§ . mm_ﬂ“mm-mm
e - . = a STk ERGENE A0 WAIT POl AL BHYVTMERT TO STOR BIFOm
1GRITICN - mmmmarrw:" *
LA ., - AN Pty a0 PR L S DT AL AWAY RN THE MACHAN,
by BTARY D ~ _
10
o
= /\
uAuuconrnm o
a m RITARE ’
v \\{\l[ /// ‘ |
. | . . -
[T THAD T _ GABDLINE ' M ' : ’
. . . ‘
m ' @ . onLY ¢ !
N k coa av
0 fonre @ e "y m—— AR
N L =
o T )
-
. ‘ s '
| l .
I- . @ . CLUTCH - [PARKING WRAKE] '
- Lock '
. BRAKE [Pl -
) . i
4 . . : )
; .
tl P
-
T,
| .
-
- = ' ' .
. i L
= * -
a
o i
_ l
'
. s
’ ' .
- - L
[ '/ - !
N . { . a - '
. % (i - A
ty . 3 ’
3 . . . Q N i
. .
- N . - ..‘z o -
* S -

\ {
REF. " . PART NO.
1 321- 3585
2 Cc 290371
.3 321 4767
4 - C . 27481
5 7 c-. 33589
B C - 26832
7 321.. 4166 .
8 ‘321- . 4155
9 321- . 4186
10 - 321-  MB3
‘11 321- 2677
127 '321- 5107
13 321- 5100 .
14 321 5101
15 - 321- 5040
16 ~ °~  321- 5097
1 . ¢ 25702 °
A
j»,
¥

. Printedlin US.A.

CASE MODEL 446 COMPACT TRACTOR

-

" MOWER LIET LINK

" DECALS
(Enalish) .
DESCHIP‘I"ION ‘

'DECAL - instriirment panel .
- DECAL-gasoline .. .ottt it it it e e et
DECAL - hydraulic reservoir
DECAL - parking brake
DECAL - shift range
DECAL-- clutch, brake
DECAL - hood top {used prior to S/N 97564303
DECAL - hood R.H. {used prior to S/N 9756430) .-
DECAL - hood L.H. (used priof to S/N 9756430) .-
DECAL - fender, “446" {used prior to S/N 9756430)
DECAL - fender, ““Case” {used prior to S/N 9756430}
DECAL - hood top tused S/N 9756430 and after] . . ) ‘ :
DECAL - hood R.H. {shown} {used S/N 9756430 and after) . : Lo
'DECAL - hood L.H. (used S/N 9756430 and after):
MEDALLION

++ LINK - lift, rotary mower {shipped loose with trattor?

-~

.............

*Case’” (used S/N 9766430 and after)
DECAL “Case" seatback (used SN 9756430 and af‘ter)

85

-
1:

2
1
1
1.
1.
1
1
1
1.
1
1
1
1
1

. December 1995  * -



S T o o - Lo R CASE MODEL 446 COMPACT TRACTOR * - 57
L H26, J26 THREE POINT HITCH |
g L ' ' : ‘ T - FRAME, LIFT RODS AND ARMS
. REF. - PARTNO. - | ' DESCRIPTION o E . REQD
© U1, T C . 197400 HITCHPLATE ASSEMBLY ... ...<............... e 1]
2 219- 405 - " FITTING-lube ..... e 2’ >
.C 24447 RODASSEMBLY - RH.Ift.........i o loi il .., 1
. 3 C 14722 CNUT -diftrod ... ... ... e e i
) ; 3 C 14724 ¢ RODASSEMBLY - RH.Uift. . ...\t 1
‘ .5 ".138 308 PIN-roll 1747 % 3", . ... o T 1 B
. - B L 132- 91 . PIN:cotter 3/16”x 1"......... S i, 6
7 195- 541 WASHER - plain B/B" . . o ittt v e e 4
8 c* 14715 Y I 1 [ 2 _
..'9 C 14991 - CHAIN -stay 19 finks. . ......... e e 1 g
R [+ 113 118 BOLT -5/16" x5/8” N.C. hex, zincplated. ... - .o vvevevnnnnn. .. 2
117 . 2 131-. - 176, NUT-10ck 5/16" N.C.heX « bt oo en . A
’ 12 ‘B B2118 o PINKIK L e e e 2
13 C 28885  PWN-klik<i................... S 3
14 C 28222 " ROD-IiftLH. .....vevueeennn... s PR 1
15 . C . 14717 PIN -clevis, oo e e e e e e e e e 1.
£ 1an2 LINK ASSEMBLY . ... ... N P 1
16 . C 14703 . CENTER TUBE ASSEMBLY .., . ... ...l i .. S
17 € 14709 | - " BALLENDASSEMBLY R.H.thread . .................... 1
- 218 C. 32427 . .. BALLENDASSEMBLY LH.thread . . ...........%....... 1 _
19 - 138 B9 . .. PIN - roll 1/8” x7/8°. ., .. .. e s e 2 ;
20. C 14717 °  PIN-clevis 5/8” x3", .. .. PR e A
| CYLINDER AND DRAWBAR MOUNTING:
i € 19740 HITCHPLATEASSEMBLY. ... ... ¢, ..oeeeee e enin, 1
. 2 C 26188 . .° PIN - lower cylinder mounting’. . .. ....... e 1
; 3 c - .14976 PIN -uppercylindermounting . ... ... oo ittt 1
4 132- 310 PIN-cotter 1/8™x 1" 1. . .l e e 3
i 5. 137 417 BOLT - 1/2" % 1-1/4” N.C., hex, zinc plated™ . . . .. ... .:.0 500 .. .. 2.
- , . ’
| _ ) g
§ o
I . :
.f 1 - L ’-: - f
- { ; v ST ‘ ‘ "
] A - P , b T ) . -
ol na . ! . +i o o e
a s : :{‘f;‘f;‘:éf s - }‘# g ‘% ; } : i | : ? = Fad -8 ~ - - -~ ke : L4 -
. - ; AT BT % SRR s e T - o , , ,
T ol ,'EI nE . I R D Vel L T SO S R e T S A
::h o % . :-al : :; E;;E .”‘ - - T -1 "-\ ! -/"—'— l\ hf» - - N ‘...‘i’ © “w . ’ - - '_"L— - T . -, L
T ) \: ' /3‘.‘—]".-_}' ? S 4 T AL ‘\."\ 'I. * — ’ > N Ve
’ \-\‘}3“1 2 ~ ; 3 by . . : ’ : - - i J\' - . : ®
=% Sy ' - ‘ = - L : T f . . o~ T . 4 S B . - L R B <o - s : A '
. ; i*f s o - , s o R b SR S R LT RL F S S b _ .
v T : - Y.t ¥ : s ha v SR St
.o . e A ' a= - s " ;‘-a' ‘ C T -r—';\;-;\;"\ *.; _'___@P\“‘"md in U-S-'b{; - . s:\ T S AL \. - T ) L e el ‘{ ) ‘D.écember‘ 19951 :

. < ‘ ) B e e . .t ot . . . L IR _,-.‘.a\\‘\_; ¢ ! o> T, A -..,__" -t .- e M A w S f\
. ' ' ' ' Ta ‘1 1— - . ot - ! ' Lo “‘ ."N\-\; :'s§ ) 7~ "Jll:_.‘\ - Som ‘;\ o k% s “ 0 =
' - . : o ot ' - ! ' - g 3 --"t-‘“\ A -4 N 2 - - . ' -




[ AU T

a

.

X
m

CHNOO S W=

I

i

mo.

MDDEL H26, J26 THREE POINT HITCH AND MODEL
. F27 HITCH ADAPTER .
- HYDRAULIC CONNECTIONS AND COMPONENTS

Printed in U.S.A.

PART NO.
221- 1139
1221- 1375
¢ 25369
C 25368
218- 5291 .
- NSS ‘
C. 19476
‘€ 19469
NSS
NS5 .
NSs
c 17268
218- 5479
. C 14872
C 14668
113- - 425

Y

.CASE MODEL 446 COMPACT TRACTOR

HQSE - hydraulic long

..............................

_ 'bESCR!PTlON :
NIPPLE - 1/4*" x 3"
" .ELBOW - ag®
-HOSE - hydraulic short =

.........

...........
.............

FITTING - tee (includes 218-5004 “0" nng} (early. productlon) .

CYLINDER ASSEMBLY {use C26494, C26188) * , .
- BODY -.cylinder (also use C26188) e S

. ROD AND PISTON ASSEMBLY . .
FOOT - cylinder. {order complete cylmder}

SEAL - wiper. . . .. et am e PR S

CHMOYRING oL . e e
"O" RING

o

BRACK ET- hitch adapter

PIN - drawbar
BOLT - 1/2" x

- MO_DEL F27 _HIfCH ADAPTER

....................

....................
....................

..........................

December 1995




)
m
n

DO~NOONHWN N=-

-PART NO.

c .22218
C 25371
c 14457
185- © 541

S 10893
. C 14459

C 25789
113+ 2400 -
192 = 23’
C 25382
C . 14568
12- . 105
195.- 545
132 306 -
22- 844
. 113-. 417

CASE MODEL 446 CbM!;A(_:T TRACTOR
L ’ S »“‘6
- .J24, K24 SLEEVE HITCH

DESCRIPTION

HITCH FRAME-ASSEMBLY .. . . . i T e e e e,
ARM - lift (K24) {use S/N 9770165 and after)
ARM - lift (J24) (use before SIN 9770165)
.-WASHER - plain 21/32" . . . .. L S SR
"PIN - 5afety.. e e e e e e e e e LA
BRACKET -'hitch 'mounting R o T \\ T
BRACKET - hitch mounting L.H. . . ... T
BOLT -1/2” x1-3/8'’N.C. hex, zinc: plated

LOCKWASHER - 1/2" zincplated .. ....... . ... ..., ..

PLATE - lift tever .

.........................................

PIN - drawbar .. ..... P e .

NUT - 1/2* N.C: hex, zinc plated ............................

WASHER -plain3/4" zincplated - . « - - o0 .o it i e o

PIN cotter 3/16")( 1-3/4" « o o e e . ‘.:. he e e
BOLT - 1/2"" x N.C. hex, zinc plated 2- 3/4” '

.BOLT-1!2"‘—13x_1 o 2 ‘ ;

i

61

REQ'D

¥

-»—EO'!G)—'-'_ICJM_—-'-.A-—!

" 'December 1995 .




=

CASEMDDELﬂ#GCDMﬁACTTBACTOR
K10 WHEEL WEIGHTS

e

.

Fa———

| DESCRIPTION
WEIGHT - wheel, 75 Ib. {order as mach

PART NO.,
NSS

Hem) .t i e

v

inery

- o3 e .— t
e -
Lo !
"~ . . N
O ;
.o /
[
- . on !
[ . '
I . -
T
- .
. . £ .
N - & )
. -S
- B ’
. -h
5 18
?n.”n
yi W0
U9
2=
H C R
Qe .
- L . -
[ iy B .
=
o B S T s
ZEZm
N 4
oMW
oM™ .
Too :
-

131-.
195-

111+

. '
-
1
..
LY B
.
“a
N
" 1
n
-
-
. .
.
-
-
s
’
.
- P l.!l— h
B
.
1
"
'
.
f
N
z *
L} -
* - -
3

5 T
‘.
.
)
'
a
. "
'
L
-
vo.
-
'
Rl
"
N -
. N
'
. B e
: N
. - 1
¥ v
T a a0
- . '
= -
- i
v .
~w
. - ..
o
- -
1
. v N
-
- . .
¥
1
- -
-t
’ “
. - n
El
- -,
- (a3
~
.
. +
] .
.
.
4 ~
. N '
- L
¢ !

Deceinber 1095

Printed in U.S.A.




L CASE MODEL 446 COMPACT TRACTOR, . .. 8
. m:p..’, . . e ‘ . ) ' . ' .
" MODEL. K18,FRONT END WEIGHT BRACKETS . ‘
.REF.  PART'NO. C DESCRIPTION o " " REQD
1 ¢ 16581 BRACKET - mountmg ....... e T
2 . c - 17181 BRACE -rear - - veivee.. P e AR
-~ 3 c 17162 BRACKET -weightmounting. .. ... .. ... i riinlin. 1 ‘
4 . M3~ M7 - BOLT-1/2"x 1-1/2" N.C.Hex, zinc plated .. ....... A 6 .
5 . 195- 533 WASHER -1/2"zincplated. .. ... ...ooeunarnooeaeaens .. B
6 129-° - 108 NUT - 1/2" N.C. hex, zinc plated . . ... ... 6
7, 192-- 23 LOCKWASHER - 172 L . it et tea et et ea e aee s 6 -
- MODEL H13 WEIGHT BOX .
1 ¢ ' 17858 . FRAME -weightboxX .« ... ... T AU R 1
2. C . 17883 BOX -weight. .. ....... e PP P
3 G 17860 - SUPPORT - weughzbox....:, ...... e feweee 1 _
4 C 17636 TPLATE -hIteh. cvvvo e oreee e ae e e ¥ atua b o e e e 1
5 111- 371 ‘BOLT - 3/8” x 1" round head, square neck ............ [ » 3.
.6 13- 207 . BOLT-3/8" x 1" N.LREX . oo v ity eeaea e ieenn, L. 4
7 129+ 103- NUT - 3/8" N.C.hex ......... [ e LS 7
8- .192- ° 21 .  LOCKWASHER-3/8".............. e P N 7
9 - 195.. ‘525 WASHER-3/8" ....%....... IS A, 7.
- = T P ™
. 2
_— ,, )
N , g o T o  Printed in U.SIA. B s : S - = . _ . December 1996
L. . o, A . /I’. ‘ - ' ao ‘ . . - . ' : _-\ . ’ I - Lo



o

- CASE MODEL 446 COMPACT TRACTOR . : - 87
., . . ' . - !
[ Vo o : 117 AND K-17 HYDRAULICPTOKIT . . . -
. REF: PARTNO. : DESCRIPTION : ) - REQ'D
1. € 30044, VALVE-PTOcofitrol (117) . ..... s . 1 -

v 2 218 457-  FITTING - straight 3/8” NPT x 5/8" tube. , .. . - .. . . e e 1

3, 218- - 494  FITTING-elbow 90°, 3/4" NPT x5/8 tube . . « -+ ... 0. .vunn.. 1

g ; 4 218- 927 . FITTING - elbow - 90° 142" NPT-x 1/ "female NPSM swivel . . .. ... 0 2 L

i "5 .C 23337 - BRACKET -valvemounting™.....,........ e S e Ty, 1

: 6 113-0 206 - “BOLT-3/8" x3/4” N.C:hex. . ... e RN R TR OO &
-7 192- - 21 ° LOCKWASHER-3/8" ........ S P U S 4

. _ 8 . C. 23888 © TUBE - PTO valve to travel gontrol valve {use before S/N 9770165} S

‘ i 8 ~C . 25343 TUBE - PTO to travel valve {use S/N 9720165 -anhd- after) .= . . . . 1,
s 9 C . '25344-  TUBE - Pump to PTo {use S/N 9770165 and after) ... .....- 1
' T 2 - C » 23962 . TUBE - pump to PTQ valve (use before S/N 9770168). . ... PR R
. |- 10 218- 5232 FITTING - 90° swivel elbow 37° x 372 flare 3/4” NPT x5/8" tube .. ... 1 -
- P 1 “113. 103 BOLT-5/16"x1"NC.hex o . o«  w...2%......... Seee r 20

, < : 12 - 195- B2t . " WASHER-5/16" - - e e Voot 2
T 3. 192 - 20 -LOCKWASHER - 5/16"'- et aee . 2
oL 14 NSS - _ VALVE control (K17Huse 030044) ....... A S TC |

* - 4




-

n

O ~NOMEWN -

L)

‘.‘9_.:39“».: i
o

1
12
13
14
15
16
17
18

e

20
L 2i
23

2 -

REF.

R

26.
7

WO~ OO,P W=

et

o Printed in U.S.A. -

CASE MODEL 446 COMPACT TRACTOR 69 .
N J17 HYDHAU LIC PTOVALVE - .
) J 17 AND K-17 LEVER ASSEMBLY - ;

* PARTNO. 'DESCRIPTION REQ'D
NSS - e VALVE -controlluse C30044) . . .. .. ... . . 1
C. 11891 SEAL -UCUD © oot v e et et e ee e e e S -2
132- 5 - PIN -cotter 1/16" x 1/2" . .......... R 1
C 28875 PIN S HENGEE v et e ie e oe e et e e e e e 1
¢ 19422 BRACKET handle ... . e 1

e 410 EW - 1/4" x 5/8" N.C.fillister head . . .. ... ... s....... ©2
192- . 19 O@WASHER Lz S, 3

TNSS ..BODY AND SPOOL ASSEMBLY {(Order c30044) P S 1
C - 11895 . ADAPTER -$POO| - oo veeeeeveeenns, e 1
95- " 4 -'WASHER -plain1/4”. . ... ......... e e e e aae e 1
75- 48 - SCREW - 1/4" x 1/2"rd.hd. machine . . ... . c......... e 1
C - 11893 " BONNET -detent ........ T S
¢ - 11901 PIN-detent .. ..o oo i it et e 1

. C 11892 SPRING -detent - . . ... o, e I
C-. 11886 . WASHER -detent spring . . ... ooieen.... Seee e 21
c - 11887 . L CAP-detent.......... ;o i.iiiiiiiiai.., el -1

.169-- . 88 " SCREW - bohnet #8 -32 x 2- 1! " fllllster head . .. e 4
C 19423 7 | LEVER-valve.... ... ..u.... .. e e e 1
221- 842 PLUG - relief 3/8” NPT . . ot et e e et e e et e eeaeen -1
C 28700 SHIM - 010" thick. . . . ... . B UAR
C - 28716 SPRING -relief . . . o e i e e e e 1

"C' . 28698 SHIM - .020" thick. .. ... 0 .o n e e e [ UAR
211- N " BALL - rel:ef3l8"-. L e 1
c. assa7 . SEAT -relief ..ty e e e e e 1
C 28696 . "“O""RING -refiefseat. ... .....:.. ettt taae e 1
C . 28237 KNOB - hand throttle e e e e e 1.
C ™ 26266 o BUSHING -nylon . ... 0 .. ... ic. it .1
C 25024.- ° -~ SHIM-handlemount ... ............. . . 1

: K-17 HYDRAULIC PTO VALVE _
- - . :
NSS _ VALVE- control {use G30044) ........... i e T
NSS BODY - valve (order C30044 valve) ....... 5. ..... L
NSS " SPOOL‘-valye {order G30044° valvel ... B R T

. 195- 533 WASHER = SPOOL. . .. v veaeneaeiieensiemmennns e Tepaas 2
NSS . . RETAINER-spool......0 . i erninanhnnns PUTOTE B
173 38" . SCREW.-set r............. e e R
C 24984 COVER - deten; and relief. . ...... i et s e S
C 24986 SPRING - detent............... PSR . %‘3 ...... 1
211 - 7 BALL - detent, 1/4-’*steel .......... I A N A LT Ui
113 - 3 BOLT - 1/4" - 205 3/8™REX. . . oo e e e et ee e ee e e e e i 4
192 19 LOCKWASHER-1/8" ... ..\ ... S e e Z e

. NSS’ CBEAT-relief o o vov it i ey e e LT

- € 28700 - © SHIM - pressure adjust ... ... ... cee e e R R 1 7
C 24985 . CPIN-limit ....... O eeen N |

©211-- 103 BALL -relief, /16" steel  «vovolie it 1
C - 24988 CSPRING -1elief . v vneeneeeeeiieianeneeeat i ranraans e I M

©C 24983 ° VPACKING ot ititiei e eiesenimearaeeeaeseaennn e 1
C 24987 * WASHER - Backlp © wvvernesunon s cirerennnnnnes. e 1

. NSSs “O"RING oo e e e e, 1
‘NSS “O7RING  ovourinpeqennreerennnenn feeeanns I 1
- - a >
§ .
- 2 & | . '
.December 1995 -
£ . .
¥ HE MY

i

=



,-Jj:’-.' ’;‘;’:‘2"} .‘,,J L ,¢1/4-4543t
R Y -"25390-"

a-_1

ed

A0 8 c"({/ 23660,

; ..T‘ _,.:/‘1!41 12’ C""- \261 81
N 12 . n"36849‘"

7 g ‘7\‘ " q4-h-' 6.

T e They £ 215
T \—rf e :J___ CL/"BJ?

-:,-'/-__/,ﬁ:

\u\e{-

~ih 0 ra.-.w,m'*c "*2349%

1

CASE MODEL 446 COMPACT TRACTORS ' - L C oo :

'MODEL L-19, M-19 FLOW CONTROL VALVE KIT o .

& =4 =t (;\ —“253 z> ., . TUBE - PT0"yalvé to tube (448) (446 -:5/N.9770765-aod afier)

SPACERTL19) 2. 0
~ DEGAL ‘”uaﬂve,. slow-

/,25391-‘ \-,;,1 E’L')XTE sadapter (M19) - Sl e\l
p IR \JBOLL 174< 20 x 513"’@(19)[\. .:‘.,.f’.,/.m./.. - ¥

v ,—,{—

3 . ~ .
! _..:_‘_(_ M [ S
, "bESQF{IPTlON B BEQD?
\{A‘LV ﬂowcon}r"ci??.,..}. , T YL 1. Y
e Qm "0 PRING - shaft 3/4"7 D, x 15/16"™ 0.5, 'x 3/32" ; 2~ - 'z
T i‘fBIﬂG snap..:,‘.r‘.......*.,.u.......L.......:.L‘. 2 A, 2 - .
.‘ Y RN - ) Ly AW 3
LE\CI);R,- valv’e....;.J.;\Z}'...q‘.‘,‘...w...._.,..‘.‘T‘:’:f:r.-’._z.‘_f‘\. R T
KN lever I e Y L AT T T . :
J’ /T BGUE-‘H ey 2-TF2"INC g l X2 ng ok G e ‘b} S I SR 3 o .
> NUT - Tock, AT NCRER e s ss e o f s s Serbiipee e e 2 )
3-4'-435 x . "m,ﬂms elb&w 90°1!2"NPT ke ;3, S ;«.'f:.vg".":éi.a;.\.........f 2 )
- 5F1TTING straight 172 NPTD. ... 3.7 g a5 e e Tk DU B
_TU8E - flow control valve Yo tube ., N \’.’/,.... S T =
; -‘TUBE bypasswxgmfn hpe-...'.;._,f <¢-\ . {"'/u(;!’/ll«"’;i" 1 W .
\u( ~TUBE ~valve toirﬂctor\v‘aﬁle’.\./f. . }l"h,f\ Beme s imgennns L !
-'""’EUBE ﬁeat—eﬁtchanger. \.i\ N N T b 1T t
~ T HOSE - fetwrn L L L T .‘.‘,{.‘,hb Leeen o ligM L e o T T T
»{QLAMP bose“*”‘.). 4y .’.’.ha..."'.m.....z.@ Hwﬁ\‘”.f'.{.-f.'....... 2 LR
23879 " L TUBE - PTO valve 10" tilis (446 beforg SIN 9770165) . ' ... 4 . .

N -
1

:..V-. .:_......_;...._T._;..‘.;..../,fp\...tr I &
fast’] T SN
RN

.....1-....

-l
£

+

P -

S ;\:ﬂ‘—‘d‘ \1.\ &




CASE MODEL 446 COMPACT TRACTORS

L-8 HOLDING VALVE

PARTNO. . . DESCRIPTION

C. 24995 VALVE - holding
C 28487 - 0" *RING - end caps. . .
C, 24992 ° TUBE- valve to valye'. -’
C . 24893 TUBE - valve to valve
¢ 24994 TUBE - valve to motor . , . e neak :
218- 5062 - CONNECTOR -straight, male . ..................... e .
218- 5007 ©OMDURING il eiem e e P :
218-. 5066, CONNECTOR - straight, male S ‘
218 5006 . "O"RING ......
218 5117 © ELBOW - adjustable
. 218 - BOO6- . - "0 RING g P
N§SS - . ©  CONNECTOR - straight, male{use 218-5406, 218-5254) . .-
~ 218 5006 MOURING ... e U, e
> 218 7 8251 . CONNECTOR - straight, male/female swivel X ‘
Teo218- 0 8007 T 0" RING .. PR

&

©@-Om AN

—i
Q

N

al

- g
. re
1

&

/

AN
PEEE - R L R
“ . o
b o o ek o ek B = ) b = R

- .




=2

- REF.
NO.

n on ' f LM O N NN N 373..43902027 ~3 -+l - T .4502 r~ 35..4 w3 LS
32171111111512331122211?131123414 111451 21239432881112331
" ]
335_1155999999911.117_..17.915999999333379119?93399977991111111539
«<F = (N W N . 1.1.1111115166666677773522143.&.11315555657?72232 R
v . . : <t - .
// . N

‘. - . N . . . . N

N m
HrHA OGO M
W NN NN g

PAGE
" NO.
L

hl . - -
N ‘. .
PORONMIVINTAMNMORARCRADOTON AN~ NGO DT
DO DD AN NN NN OONNMEIIOCrNDRO O DONO N
OO OO HHNNNONNMMM MM MMM m 330~
B R R L R T L R T Ry R N R R N AT AT N AT ST T T
L L T S T T N e L N S N T N
CCCCCCCCCCCCCCCGCGCCCCCCCCCCCCCCCQ

r b

24809
C25813
- C2481%
C24815
C24820
C24821.
.C24822
C24843
C24861.
C24862
C24863
C24864
C24865
C24872
C24948
C26949
C24950
C24951 .
C24952
C24953
C2495 6
.C24956
c24958

PART
“"NO.

St GO 00D O3 @ M= O : O O VOMMNNG. & dd @ w - n o
T Y Rl L R 853331311112711211211591755641911111111318119213823 121132&3

" REF.
NO

9993793133111155577911313555937lB393391111?77?1791777735919977717795777
33 35551111111:4.&.322355 _113557.32233222??2222221763355322 twy 223223.4:4
. - -t - o . - -

_PAGE
NO. .

-

a0

12&36061f38902123?8790222 0160772778930108457060#989029876567563112253#
OO A OO I AN NN O AONANNMMNOCE NN AN MHANNE TN 0O Y oM NNTIONO T OO D
NNNNODONNNVOOGOOYOOORAOMACOMOMNMNMMMIFTONIDINNNINYVOYOVOOOIRRDEOOOINRTOANOGMNTOONMSNMNERDO
222222222222222222222223333333333333333333333333333333&4# i atoad of o b b o 2
NN NN NN 222222222222222222222222L AN O e N O N
LLOUULUULLULLLLUDDOLULLODUOOODLLDODODUOLDLLUDDDOUD GCCCCGCCCCCCC.
_

. NUMERICAL INDEX -

c2
c2
c2
c2
c2
c2
C
C
c
C
c
c2

*

' PART
NO.

013 O o m ??542130.&5 016789123456733001952 oW N O = 2
— e 111123#68111341222212214357891111112222222214&32227222 = 112191617

‘REF.
NO

7.-..-.7..7.999_./77...!-./7775555555555553?7777777777777.77.7.7.7.113159555555195333171@19
111111111111111 . R 211.11:4;4.4:44..4:&.-4-4.433373526

& ) R . I

"PAGE’
NO.:

e ' - - ) - . N . .

. . K i ) .
90801-&.466?89018816792?9381
.ﬁ.56?7?79000011112222958216 *
-4-444-455&5555555,55555589022
CCCCCCGCCCCCCCGCCCCGCCCCCC

456?4579019125679036?8915712579012389
333344&5666??778899999900011222333333
MMM m L R T N P i A 2 2 St AEL B - R .

00000000000000000
22222.222222222222
DOLVLLULUVLDLLLPUUY

000000.000

~
&
w3
co
o~ NN
o (SR &)

C20443
C204464%
C20445
C204456

<&
~
™o ¥ ot
Qoo OQODOOOOODO
NI NN NN NN NN NN NN N
oDoooog CCC@CCCCCCCCCCC

PART
NO.

v - i A -

A ~ - ) - N 2 P . e ..
. - N .

(=R ~] w . N 0w 55945. 19.4.4012.4568 ‘. 0.|.~ OO0 LT FFTOORNDOOOXS I OMO @
82L765187111117.1511122253111.&.2222222367.89116..4..471..4..4.41.4.41.4&..4.4122.457911329
. .
19311999997.7..55555999999999593_l_l.1.11..1111111117.137133313313333195555555557
¢4453655545522222 . -y 11111111111111111111111111111111rkllllllLll
N . , S . - . ' . o . .\_ ‘ Wt
o= . . ‘ .

- N @, - , o '

b

REF.
NO

PAGE
NO

- Ca -

. L .
016—.IBgnU1246?8_..la9023&56?89235790230513&. J
55566677-11.7777888999999999000001112233 !

NN O NN OO OO NN WY {0

<

O CLOT O 1 O 0 O L0 OOV R C O OO O N O 60 09 0 1 0 0 0 0 00 T )
o

~

o

NN NNON O T OOMm
COoOmMMIT T FTIONRNANDODD

Mmoo
OO w0 NN )
CDON
OOV NN NSO OO O
YN
Lo

n
[=3
NN NN
o0 CDOoOOCOO
OO OOV IV 0000 N N
pouLULLLLLLL

CO0COoOoCOO0OLoOoODOoOCOOLOOCOoODoOOOO00 o
CII OO SN N IO DN NN NN N N 222222222

vt vl e vt v e ] e e e o O [y}
CCCCCCCCCCCCCC%C CGCCCG (& X 4]

(=3 - o0
] oy NN
COOOUOOLOCLUODDLOROD DO 00

c20

cooo
O OO GI RN
CCCC

PART
NO

i - . : . ' - - - e : i .

. - B . - ) ' ) L
a. i . m ) i - . . . [

o BHNMO NN W o mow o Py .71489 ~ H o e - e~
1978ASS73111135231212171111113112123167 1391111;43132122171132 61322 o=

REF.
NO.

<917..7.33333333397799911111115?9?75115519999555555559555955179999119339599
2322..0_...4...4-4.&...4.44-4&.3.4222333333462342333663.4.4-45-4.4.u..ﬁ..n.-4.&-6-0666333532246?4.0.333&..42 .

PAGE
NO.

|

.
- -

0057123457590349123348945516?465621269033358903&629038473?031?922247180
AN MMM NOMOONR OO T ARG OO NHIINOOMMNNME T IO OO S FINNN —e GdFOONNO N -
4455?7777777711333334&&4&5566??9011122227&&4#é#éﬁ788880011112&77?777888.
DINNONIIPNINNNHINYOOYOYOROOOOCOOOWOCRIENNN NSRRI RO T O D O W O W
11111111111111111111111111111111111111111111111111111111111111111111111
CCCCCCCCCCCCCCCCCCCCCCCCCGCCGCCGGCCCGCCGCCCCCCCCGCCCCCCCCGCCCCCCCCCCCCC

“ 9

NUMERICAL INDEX

" PART
NO

=

EErES \ .
a. s ' - - 4

REF.
NO

R ] . . . -
MW SN Mo LRy =] ooN ™ i~ - oML o =00 S 6 -t L B - B

45112119122232128 11857166257337725484292 O v - 8123&.112.&.7891151113921

&39999999777773535?9757.77.57.37.557.7.B3117.119179137777?777—71911111111957735
26666666-4-4.4.4433333.4-&...4-4-4.4.443.433.4.a.356645556&3-&.255555555532.&‘444.0.4;4.4525543
: . 3 N - -

PAGE
NO

.-u\ . .—

- ST = LS :

39671235112385556666601160568012364791?58845503‘925772458978.901678255166 .
,92839999055_1_127.7.0000901:4663160022..405533666.&.5590&11112222222233333707939
85533888955??7991111122223371222223.4-45555566667.7777777?7788888858899900
0111111112222222333333333333-&.&.4#-44:4-4-444-4:4.4.4&.:4.&.-4.4.4.ﬂ.4.ﬂ.4.ﬂ.4.4.4.44.n..4##4:4;4.4.4-455
111111111111111111111‘-11[1111111111111111111111111111111111111111111111
CccccccccccccccCCccCcccccCCCCCCCCoCCCCCCCCCCCCCCCCCCCCCQCUC&CCCCCCCGCCCC
- . 47
N . R .a . . ._ o .: P N - . a

-
[+ o
&

NO.




77

REF,
NO.

PAGE
NO.

~

Bl
PART
NO.-,

-

~MNO @ [ RN o T —t 7.5050,.5 35 3935 351 ™ (=N o B .47.2 ’ 5 om - S0 - . O F
29 1119211135&7312911211819Zlﬁﬁllll911126342311923612358?2911512&712211

) 919791557993597111579551559995933153991?1??93339993?9939393?39937359?75
14!d.623623-&.-&.66655613122331&,566&. ..Mawf 23126756377733377&.37373?67553333-&.541

Al

17999557?13866162349275.&.75656???776225677211973.4#454#

MmmmmmnNnme =
HARNMNNNNNOMOM O MM S T NN NGO HOO=Od OoONMNMNRNOANOOOOCDO0ONVY OV —MINTOAN OO0 O0 .« m~ °
NNV D NINDNOC OO OO W’ e L L 1122244490000000000000011222# L2 .-
SN NN N W0 U0 D 0 1A 0 10 WD D D 1010 W U0 0,0 10
1L L _____:.___*__,_______,_,________.._“___._,___________.
1h 1N N n NN AA A A A A M I I I IITOPOONNDVOLODDOD DN DD OD D DD 0T T

" REF.
NO.

NO.

'PAGE

'NUMERICAL INDEX -

PART
NO.

¢

11545231122&.?24112361212.42829-4112562842111511_.1121..487.251247?751123159122

-..r_....537.97..7.17.7..7.997.7959993959917337339359197.391957.1559579135?1575?33937?599
15235234-&.31213.&.16&.36151 - 21351351211224562236113365233!&.&.66111552521234
B b - . . |
L ‘ o s , : ) ' ' ) ) . ;
: -
o

8

MANOANSOACIOCD DDA NG OO O rd ok 4 1 ) 6 (1 09 € ) O & \D O D1 e P WD o o <t
™ O e

™ 6&84?89905
WDOONO mrm et Nt o O @ s - 22&43?5331111111111122222222222 L4 -] 225571000
Mmmono — AN N N0 DN MOt R . - S el .
o . - ] : .
| 2 T T T S I T | [ O I I} _Tﬁ___7_____q_1ﬁ____;_f._ )

R I B R ]
8813¢5669991332222?7777?72222222222222222222222222
L X

REF.
" NO. .

PAGE
NO. -

" PART
NO.

REF.
NO.

PAGE
NO.

" PART
NO.

RS RY- TR I o ™~ oo M~ w0 e 0 O NE N LN OE O D 0 o™ TN oo, omeEm
.51325151424343315119111771352161716711111114511233335992273619114&91121
75995?71591579171519957393519313515197733353775195371999399?15579731979
52.&45256623&4533513 3.4265322525655&.423533«4135233354724&62555223453&#32

-
4
i

»
“
-

??74#&&5120069358?9781112235522532551 46381593011128515000001&014
1112222246000 SN NTOOO0OO0COONMNONSWWIOMMW MMM LN O ¢ @ MO0 00 - OV vt v el et el =t BN O N O
iR - JEE BRI R R P g V[P N oV B — . 1111111111111135611113361111113 MEMNn MMM men
oy N . . vl v v e ] el
_.___.___m_____._.___________q.__‘ﬁ__.________ _-.h“___q_.__-__q..ﬁ_q‘_q_qﬁ_-
TMOmOOmAamoAm oo 33333&1556699999999999999999999_111111111111112222222222222
A At A A S A S A A AN NN NN NN NN NN NN NN CON G M MM OO M Eme Mmoo m e e e oo e mome oo em
11111111111111111111111111111111111111111111111111111111111111111111111

9 7

£l ~ A

[ N . . B -
- ! : - N : T -
-~ N . -, - - :
) 1 \ . Wt . . i . .
- - - - .
. . ' rl - . -
. ; . .
- . . - . . - .

12111111111175572121235142211323321351188221151114543229#1321&911121312

777399991111???13559?55315915115?11999575?999333315319?3811391557?31159
FGamm L HRHANOMOnRg dNMo FeH B A e AN e o 1625552662245372567 nOnme-nn
. : . - <

B
] ! ’

. 864682000&#4624060608445578450826151111123332523882266
. - o N S NS DT O N DN e e et oo N OO0 ANMOO
52673&56999089919 45555565?815556\56& : NN MmN ’ t ek B R P
ONTRAFRRNNNANROMO . . -
ONWOPIIP OOt 1L L4 L bbb L T T N N N Y T T Y Y T O OO T T N IO |
VhOOOOOOOQO 44 1MmMmey MM KM e.e eI O ORI e el 1) DN OO O N N T el et el ot rf ol £9) 60 £ €00 00 €70 £ €03, €00 073 0V £ 000 0 €99 €9 €0 €9 o)
L B - e S A JE B . B . . . Y. . T e e e e R R R N R R R | 2-466—.:7999999911111111111111L11111111111
.CCCCCCGCCGCCCCCCFOOOO000000000OﬂO00006000000011111111111111111111111111

LY

a . . . ~

(I U I R B | LI S O

REF.
NO.

-

" PAGE
NO.

NUMERICAL INDEX

PART -
NO.

- (3] 01 <t N ND 566921’\03533332 ) 4] 39 ’ N . 1207668 TONOO O ™~
‘54453323351212912 2121911112&&11144443 - 25121324131921212111112153221

,75933937197595199171579999913359133331335919917133177797391173959751311
SFOINNMNOANMINNT NI MM T U —- AT - - A Sl Al AN S~ DO MO NI OO N = NG D NN N VN M LI
, : . . - . _ . . ©y

.
. L. L . Coe -
96527925805189377233..35690122458245678912400122-@13482?599999770993791789 !

15_.!33.4666883001993333333555555-41..7.77.7.77888999994?77611.&.@6999023602282944
?88999999990-&-&.&.65777777??77777999999_999999999900002990211224#4434&56688

REF.
NO.

PAGE
NO.

'PART

76

DODORDODODODONNNO AN NANRONNRNNONOAND NN ROTRACORCOCO OO OO i m (N N O N o7 7
Mmoo
L L N N G L L T apepepipips 2222222222222222222222223333333333333333333333333.
VDODULOLLLLLULLLULDULLLDOL LULLLOVLYLLLUULLLLLLLOLIVLLLDVVLVLL WVVOUVVVLUOVOD

" R . - - ° ) - ’

{
3 . .- . . ® 1 =

T - ot ) o
© o of® ~—m . w ™~ in ~ - o o o n - me -o © o 5 IneN om .o e .

e DN NN 21225191212339 1263 cﬂ2282182&.16719 11111281352 26221211 IOty

991191951197511997?899975577575919?719113317351@95717931799599313333393
MOLHEINMFNMN S NSO OFINt - NN NG EdNNS IR ONFIONERNT NMONODOIOOE NG GO

o

Y ROV P P D = 0 0 N W D N
FROOOLL4OVORORACONNWTD
PR DOAA A A A A NNNNN MM
1} LN N BN N 1 L0 00 0 W0 W0 0O WD
IO I I I I N NN e O NN
CCCCCCCCCCCCCCCCCCC

POV S U D LD N P P (D (00 0 08 O TN O TN 038 1 0 O N 0 68 6 (0 <7 10 40 10 40 10 P P P T P P P P PP B
O T P P P o P P T s P [ £0 60 00 €0 €0 B0 €0 €0 €0 €0 €0 €3 & 90 00 00 D 0 &0 £} (D €D 00 €0 €0 &0 () 00 0 &2 £0 0 €0
L I N RV o o o I I o A T T N I N T B S AV S ) N N U S N Y CICI N NN NN Ny
RLLUUVUDLVLLLLUDDOLYVLOLLLLLLLLLLLDLULDDVLLULLLOLL
‘ ‘ . .

11




NUMERICAL INDEX : -

-

PART:
.NO.

ir

REF,
_ NO.

'PAGE
NO.

PART
NO.

-

O W e O
N e T NN v = = 00 OV ) G

59?959.55555.55_"355

THON N AN =N WD NN NN e

:

- T OV DA I M LR 0 D D WO oY
3 IO PN R OO 0 D A0 D S D
© o

et St g
LA T T T T T T O O TR Y
e R R R N e R R N e N N )
CUOY O O N OO O N NN NN N L
NEO NN NN O MmO M, m e,

' -
.

==y

tw




